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FCC RF Test Report

APPLICANT . Motorola Solutions, Inc.

EQUIPMENT . WAVE TWO-WAY RADIO TLK 100

BRAND NAME . Motorola

MODEL NAME : TLK 100

MODEL NUMBER : HK2112A

FCCID . AZA89FT7117

STANDARD . FCC Part 15 Subpart E §15.407

CLASSIFICATION : (NII) Unlicensed National Information Infrastructure
TEST DATE(S) . Jul. 17, 2022 ~ Sep. 14, 2022

We, Sporton International Inc. (Kunshan), would like to declare that the tested sample has
been evaluated in accordance with the test procedures and has been in compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (Kunshan), the test report shall not be reproduced

except in full.
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SUMMARY OF TEST RESULT

Report
FCC Rule Description Limit Result Remark
Section
2.1049 &
. ) 0 i - P -
3.1 15.403() 26dB & 99% Bandwidth ass
32 15.407(a) Maximum Conducted Output <24 dBm Pass i
Power
3.3 15.407(a) Power Spectral Density <11 dBm Pass -
Under limit
34 15.407(b) Unwanted Emissions 1554;);;?;)& Pass 6.71 dB at
' 5117.390 MHz
Under limit
3.5 15.207 AC Conducted Emission 15.207(a) Pass 17.80 dB at
3.681 MHz
36 15.407(c) Automatically ‘Dls.contlnue DlsconFlnge Pass i
Transmission Transmission
15.203 &
: [ P -
3.7 15.407(a) Antenna Requirement N/A ass
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.
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1 General Description
1.1 Applicant

Motorola Solutions, Inc.

8000 West Sunrise Blvd., Ft Lauderdale, Florida 33322, United States

1.2 Manufacturer

Motorola Solutions, Inc.

8000 West Sunrise Blvd., Ft Lauderdale, Florida 33322, United States

1.3 Product Feature of Equipment Under Test

Product Feature

EUT supports Radios application

Equipment WAVE TWO-WAY RADIO TLK 100
Brand Name Motorola
Model Name TLK 100
Model Number HK2112A
FCC ID AZ489FT7117
LTE

WLAN 2.4GHz 802.11b/g/n HT20/HT40
WLAN 5GHz 802.11a/n HT20/HT40

WLAN 5GHz 802.11ac VHT20/VHT40/VHT80
Bluetooth BR/EDR/LE

Conducted: 355661090006370

IMEI Code Conduction: N/A
Radiation: N/A
HW Version P3
SW Version TLK100 BASE ENG_RO03 05 01
EUT Stage Production Unit

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications

or user's manual for more detailed description.
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1.4 Product Specification of EQuipment Under Test

Standards-related Product Specification

Tx/Rx Frequency Range

5180 MHz ~ 5240 MHz
5260 MHz ~ 5320 MHz
5500 MHz ~ 5720 MHz

<5180 MHz ~ 5240 MHz>

802.11a: 15.26 dBm / 0.0336 W

802.11n HT20 : 13.04 dBm / 0.0201 W
802.11n HT40 : 12.30 dBm / 0.0170 W
802.11ac VHT20 : 10.96 dBm / 0.0125 W
802.11ac VHT40 : 10.35 dBm / 0.0108 W
802.11ac VHT80 : 9.74 dBm / 0.0094 W
<5260 MHz ~ 5320 MHz>

802.11a: 15.14 dBm /0.0327 W

802.11n HT20 : 13.30 dBm / 0.0214 W

Maximum Output Power to Antenna 802.11n HT40: 12.15 dBm / 0.0164 W

802.11ac VHT20 : 11.77 dBm / 0.0150 W
802.11ac VHT40 : 10.63 dBm /0.0116 W
802.11ac VHT80 : 9.87 dBm / 0.0097 W
<5500 MHz ~ 5720 MHz >

802.11a: 14.88 dBm / 0.0308 W

802.11n HT20 : 13.06 dBm / 0.0202 W
802.11n HT40 : 12.00 dBm / 0.0158 W
802.11ac VHT20 : 12.77 dBm / 0.0189 W
802.11ac VHT40 : 11.53 dBm / 0.0142 W
802.11ac VHT80 : 10.97 dBm / 0.0125 W

99% Occupied Bandwidth

<5180 MHz ~ 5240 MHz>
802.11a: 16.78 MHz

802.11n HT20 : 17.73 MHz
802.11n HT40 : 36.06 MHz
802.11ac VHT20 : 17.38 MHz
802.11ac VHT40 : 36.06 MHz
802.11ac VHTS80 : 74.93 MHz
<5260 MHz ~ 5320 MHz>
802.11a: 16.73 MHz

802.11n HT20 : 17.73 MHz
802.11n HT40 : 36.06 MHz
802.11ac VHT20 : 17.38 MHz
802.11ac VHT40 : 36.06 MHz
802.11ac VHTS80 : 74.93 MHz
<5500 MHz ~ 5720 MHz >
802.11a: 16.78 MHz

802.11n HT20 : 17.73 MHz
802.11n HT40 : 36.06 MHz
802.11ac VHT20:17.73 MHz
802.11ac VHT40 : 36.06 MHz
802.11ac VHTS80 : 74.93 MHz

Antenna Type / Gain

<5180 MHz ~ 5240 MHz>
Internal FPC Antenna with gain 1.00 dBi
<5260 MHz ~ 5320 MHz>
Internal FPC Antenna with gain 1.00 dBi
<5500 MHz ~ 5720 MHz >
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Internal FPC Antenna with gain 1.00 dBi

Type of Modulation

802.11a/n : OFDM (BPSK / QPSK / 16QAM / 64QAM)
802.11ac : OFDM (BPSK / QPSK / 16QAM / 64QAM /
256QAM)

1.5 Modification of EUT

No modifications are made to the EUT during all test items.

1.6 Testing Location

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for

Laboratory Accreditation with Certificate Number 5145.02.

Test Firm

Sporton International Inc. (Kunshan)

Test Site Location

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Jiangsu Province 215300 People’s Republic of China

TEL : +86-512-57900158
FAX : +86-512-57900958

Sporton Site No.

) ) FCC Test Firm
FCC Designation No. ) _
Registration No.

Ti ite No.
est Site No COOLKS
03CHO03-KS CN1257 314309
THO1-KS
1.7 Test Software
ltem Site Manufacturer Name Version
1. 03CHO03-KS AUDIX E3 6.2009-8-24a
2. COO01-KS AUDIX E3 6.2009-8-24
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1.8 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

¢ FCC Part 15 Subpart E

¢ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
¢ ANSI C63.10-2013

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement,
pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y/Z plane) were recorded in this

report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Frequency Band Channel (II:\;quz) Channel I(:II/Iel—?z.)
36 5180 44 5220
5180-5240 MHz 38* 5190 46* 5230
U-NII-1 40 5200 48 5240
42" 5210
Frequency Band Channel (T\;eH(l) Channel I(ZII/Ie:z.)
52 5260 60 5300
5260-5320 MHz 54* 5270 62* 5310
U-NII-2A 56 5280 64 5320
58" 5290
Frequency Band Channel (IIZ\;quZ) Channel I(ZII/Ie:z.)
100 5500 112 5560
102* 5510 116 5580
5500- 5720 MHz MHz 104 5520 132 5660
U-NII-2C 106" 5530 134* 5670
108 5540 136 5680
110* 5550 140 5700
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Freq. Freq.
F B h I h I
requency Band Channe (MH2) Channe (MH2)
118* 5590 124 5620
TDWR Channel 120 5600 126* 5630
122* 5610 128 5640
Freq. Freq.
Frequency Band Channel Channel
quency (MHz) (MHz)
138" 5690 144 5720
Straddle Channel
142* 5710

Note:

1. The above Frequency and Channel in "*" were 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel in "*" were 802.11ac VHT8O0.
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2.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCSO0
802.11ac VHT20 MCSO0
802.11ac VHT40 MCSO0
802.11ac VHTS80 MCSO0
Test Cases
Mode 1: LTE Band 2 Idle + Bluetooth Link + WLAN Link(5GHz) + Adapter 1 +
Battery + Earphone 1
Mode 2 : LTE Band 4 Idle + Bluetooth Link + WLAN Link(5GHz) + Adapter 1 +
Battery + Earphone 2
Con':fcted Mode 3: LTE Band 5 Idle + Bluetooth Link + WLAN Link(5GHz) + Adapter 1 +
e Battery + Earphone 3
Mode 4 : LTE Band 13 Idle + Bluetooth Link + WLAN Link(5GHz) + Adapter 1 +
Battery + Earphone 4
Mode 5: LTE Band 2 Idle + Bluetooth Link + WLAN Link(5GHz) + Adapter 1 +
Battery + Earphone 5
Remark:

1. The worst case of conducted emission is mode 1; only the test data of it was reported.

2. For Radiated Test Cases, The tests were performance with Adapter 1, Battery and Earphone 2.

Simultaneous transmission

802.11ac VHT80 Tx Ch42 + LTE Band13 Link
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U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch-# 802.11a 802.11a 802.11a
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch.# 802.11n HT20 802.11n HT20 802.11n HT20
L Low 36 52 100
Middle 44 60 116
H | High 48 64 140
Straddle - - 144
U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch.# 802.11n HT40 802.11n HT40 802.11n HT40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch.# 802.11ac VHT20 802.11ac VHT20 802.11ac VHT20
L Low 36 52 100
Middle 44 60 116
H High 48 64 140
Straddle - - 144
U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
ch.# 802.11ac VHT40 802.11ac VHT40 802.11ac VHTA40
L Low 38 54 102
Middle - - 110
H High 46 62 134
Straddle - - 142
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U-NII-1 : 5180-5240 MHz | U-NII-2A:5260-5320 MHz | U-NII-2C : 5500- 5720 MHz
. # 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHTS80
L Low - - 106
Middle 42 58 -
H High - - 122
Straddle - - 138
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2.3 Connection Diagram of Test System

AC Conducted Emission:

System
WLAN AP Notebook BT Earphone
Simulator

Power

EUT Earphone

Source

This example is connection diagram of EUT test configurations.

. For detail, please refer to test mode configuration and setup photographs for each test item.

Radiated Emission:

Power

EUT Earphone

Source

This example is connection diagram of EUT test configurations.

For detail, please refer to test mode configuration and setup photographs for each test item.
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2.4

Support Unit used in test configuration and system

Item |Equipment Trade Name |Model Name [FCC ID Data Cable Power Cord

1. |System Simulator Anritsu MT8820C N/A N/A Unshielded,1.8m

2. |Mobile Phone ZTE Al N/A N/A N/A

3. |WLAN AP D-Link DIR-855 KA2DIR855A2 |N/A Unshielded,1.8m
AC I/P:
Unshielded, 1.8 m

4. |Notebook Lenovo G480 N/A N/A
DC O/P:
Shielded, 1.8 m

2.5 EUT Operation Test Setup
For WLAN RF test items, an engineering test program was provided and enabled to make EUT
continuous transmit/receive.
For AC power line conducted emissions, the EUT was set to connect with the WLAN AP under large
package sizes transmission.
2.6 Measurement Results Explanation Example
For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss between EUT
conducted output port and spectrum analyzer. With the offset compensation, the spectrum analyzer
reading level is exactly the EUT RF output level.
Example :
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.
Following shows an offset computation example with cable loss 6.5 dB.
Offset(dB) = RF cable loss(dB).
= 6.5(dB)
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.1.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.

Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement

as needed until the RBW/EBW ratio is approximately 1%.

7. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1MHz and set the Video bandwidth (VBW) = 3 * RBW.

8. Measure and record the results in the test report.

3.1.4Test Setup

© g bk wN

Spectrum Analyzer EUT
3.1.5Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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Maximum 26dB Bandwidth

Spectrum l%’

Ref Level 27.50 dBm Offset 7.50 dB @ RBW 1 MHz

j= ALt 30 de  SWT 1ms @ VBW 3 MHz Mode Sweep
@ 1Pk View
M1[1] 2.10 dBm
20 dem 5.683450 GHz
ndB 26.00 dB
10 dBm: Bw 83.440000000 MHz
"“'1 Q factor 68.1
0 dBém e S

-10 dBm r-” ,\’W
-20 dBm w ; \ ,
-30 dém } ’j Yh‘

WWW‘M‘ %”*’"M' et pinthasspiod

E i

50 dBm

-60 dBm

-70 dBm

CF 5.69 GHz 1001 pts Span 160.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value |  Function | Function Result |
M1 1 5.68345 GHz 2,10 dBm ndB down 83,44 MHz
T1 1 5.64844 GHz -23.93 dém nde 26.00 db
T2 1 5.73188 GHz -23.55 dBm Q factor 68.1

—
J{ ) W e

Date: B.SEP.2022 14:39:51

Maximum 99% Occupied Bandwidth

Spectrum lu%:

Ref Level 27.50 dBm Offset 7.50 d8 @ RBW 1 MHz
| Att 30dB  SWT 1ms & VYBW 3 MHz

Mode Sweep

M1[1] 2.03 dBm
5.683290 GHz
Occ Bw 75.044955045 MHz

M1

-60 dBm

-70 dBm
CF 5.69 GHz 1001 pts
Marker
Type | Ref | Tre | X-value | Y-value |  Function |
M1 1 £.68329 GHz 2.03 dBm
T1 1 5.652478 GHz -3.72 dBm Occ Bw
T2 1 5.727522 GHz -3.71 dBm

I ] HRRh D e

Date: B.SEP.2022 14:41:06

Span 120.0 MHz

Function Result |

75.044955045 MHz

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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3.2 Maximum Conducted Output Power Measurement

3.2.1Limit of Maximum Conducted Output Power

<FCC 14-30 CFR 15.407>

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output

power over the frequency band of operation shall not exceed 250 mW.

For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission

bandwidth in megahertz.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.2.3Test Procedures

The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules

v02r01.

Method PM (Measurement using an RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2.  The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.

3. Measure the average power of the transmitter, and the average power is corrected with duty

factor, 10 log(1/x), where x is the duty cycle.

For Straddle Channel, According to KDB 789033 D02 General UNII Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

3.2.4Test Setup

CE [ e

Attenuator
Power Meter i EUT
3.2.5Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1Limit of Power Spectral Density

<FCC 14-30 CFR 15.407>

For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral

density shall not exceed 11dBm in any 1 megahertz band.

For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any

1 megahertz band.

For Straddle Channel, According to KDB 789033 D02 General UNIl Test Procedures New Rules
v02r01, If the power and PSD of the devices are uniform and comply with the lower limits specified for
the U-NII-2 bands, a single measurement over the entire emission bandwidth can be performed to

show compliance.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.3.3Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

Measure the duty cycle.

Set span to encompass the entire emission bandwidth (EBW) of the signal.
Set RBW =1 MHz.

Set VBW 2 3 MHz.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Detector = RMS

Trace average at least 100 traces in power averaging mode.

Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

1. The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and

record it.

3.3.4Test Setup

Spectrum Analyzer EUT

3.3.5Test Result of Power Spectral Density

Please refer to Appendix A.

Sporton International Inc. (Kunshan) Page Number :210f34
TEL : +86-512-57900158 Report Issued Date : Nov. 10, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: AZ489FT7117

Report Template No.: BU5-FR15EWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR850818-02A

Worst Case Power Density (dBm/MHz)
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Note: Average Power Density (dB) = Measured value+ Duty Factor
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge spurious

emissions and out of band emissions measurement.

3.4.1Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

(2) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 — 1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
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EIRP (dBm) Field Strength at 3m (dBpV/m)
-27 68.3

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20l0g (dmeas) —104.7
where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dwmeas is the measurement distance, in m

3.4.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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3.4.3Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.

(1) Procedure for Unwanted Emissions Measurements Below 1000MHz

. RBW = 120 kHz

. VBW =300 kHz

. Detector = Peak

. Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz

. RBW =1 MHz

. VBW 2 3 MHz

. Detector = Peak

. Sweep time = auto

. Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz

. RBW =1 MHz

. VBW = 10 Hz, when duty cycle is no less than 98 percent.

. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.

Sporton International Inc. (Kunshan) Page Number : 250f 34
TEL : +86-512-57900158 Report Issued Date : Nov. 10, 2022
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID: AZ489FT7117 Report Template No.: BU5-FR15EWL AC MA Version 2.0



s=aranas. FCC RF Test Report Report No. : FR850818-02A

3.4.4Test Setup

For radiated emissions below 30MHz

| : RX Antenna
(-l 3m |
[}
EUT
Kl | T
g0cm 1m

Metal Full Soldered Ground Plane

1

Spectrum Analyzer / Receiver

For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

RX Antenna
e T F
"/
Ant. feed
point D{ =
1-4m
""" [ ) !
f |
1.5m |
'
= IR, 8
Metal Full Soldered Ground Plane
o

Spectrum Analyzer / Receiver

3.4.5Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5

AC Conducted Emission Measurement

3.5.1Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies

within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3Test Procedures

1. The EUT was placed 0.4 meter from the conducting wall of the shielding room was kept at least
80 centimeters from any other grounded conducting surface.
2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4.  The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN should be used.
6. Both sides of AC line were checked for maximum conducted interference.
7.  The frequency range from 150 kHz to 30 MHz was searched.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4Test Setup

e
| Non-conductive table |
| I
[ Rear of EUT to be flushed !
I with rear of table top T
I 1
I 1
|
[ —— |
I © EUT I
|- - F} soemto
| Receiver I g[wnﬂ
I 500 RF Cable | i
I |
| I
| I
| | L
I I
I |
I 1
I I
I I
| 1
I I
| P = i P
I - . 3c) | -
| P & Bonded to horizontal 40 cm to vertical | P -
I - ground plane reference plane I .
S e e e e e e e . e . e e e . e . . . e e -
AMH = Artificial mains network (LISH)
AE = Assoclated equipment -
EUT = Equipment under test
ISH = Impedance stabilization network System Simulator
3.5.5Test Result of AC Conducted Emission
Please refer to Appendix B.
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3.6 Automatically Discontinue Transmission

3.6.1Limit of Automatically Discontinue Transmission

The device shall automatically discontinue transmission in case of either absence of information to
transmit or operational failure. These provisions are not intended to preclude the transmission of
control or signaling information or the use of repetitive codes used by certain digital technologies to
complete frame or burst intervals. Applicants shall include in their application for equipment

authorization to describe how this requirement is met.

3.6.2Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3Test Result of Automatically Discontinue Transmission

While the EUT is not transmitting any information, the EUT can automatically discontinue
transmission and become standby mode for power saving. The EUT can detect the controlling signal
of ACK message transmitting from remote device and verify whether it shall resend or discontinue

transmission.
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3.7 Antenna Requirements

3.7.1Standard Applicable

If transmitting antenna directional gain is greater than 6 dBi, both the peak transmit power and the
peak power spectral density shall be reduced by the amount in dB that the directional gain of the

antenna exceeds 6 dBi.

3.7.2Antenna Anti-Replacement Construction

An embedded-in antenna design is used.

3.7.3Antenna Gain

The antenna peak gain of EUT is less than 6 dBi. Therefore, it is not necessary to reduce maximum

peak output power limit.
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4 List of Measuring Equipment

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: AZ489FT7117

Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
SA‘;ZS;?ET R&S FSV40 | 101040 | 10Hz~40GHz |Aug. 08, 2017 JAL:J';Z)’LZ%% Aug. 07, 2018 (CTol_’i‘gfcé‘;‘;
P“'Sé‘;'?(‘)’r""er Anritsu MA24118 | 0917070 |3OOMAZZ40GH | 500 15 2018 iﬂ'g.lg’l,z%% Jan. 17, 2019 ?Tolj‘gfcé‘é‘;
Power Meter Anritsu ML2495A | 1005002 Bg’r?g/'v\','i';th Jan. 18, 2018 ilﬂ'g.lgi,zgéfg Jan. 17, 2019 E:Toljl‘gfcé‘;‘;
Thermal Chamber| TenBilion | TTC-B3s | To'v2°%°| 40-+150°C | Oct. 12, 2017 i‘ﬂg%f%i; Oct. 11, 2018 ?To;gfcég
SAF:g;rzueT R&S FSV40 101040 | 10Hz~40GHz | Oct. 14, 2021 | Sep. 08, 2022 | Oct. 13, 2022 ?Tol_'"gf_cé‘;‘;
Pulse Power Anritsu MA24118 | 0917070 | 30OMHZ=40GH | 5. 05 2022 | sep. 08, 2022 | Jan. 04, 2023 | Conducted
enor z (THO1-KS)
Power Meter Anritsu ML2495A | 1005002 S0MHz 1 5.1 05, 2022 | Sep. 08, 2022 | Jan. 04, 2023 | Conducted
Bandwidth (THO1-KS)

Thermal Chamber| Ten Billon | TTC-B3S TBNO'SG% -40~+150°C | Oct. 26, 2021 | Sep. 08, 2022 | Oct. 25, 2022 ?Toﬁgfcég
EMI Test Receiver|  Keysight Noogga | MYSD000| 3Hz-8 SEHZM | o0y 19 2017 ‘L‘fj;éé’z%fg Oct. 18, 2018 (Oggﬂggﬁ?s)
Exﬁiﬁ’jzcgr“m Keysight Noo10A  |MYSDIS02| 10z 44GHz | Apr. 17, 2018 i‘ﬂ;gg%fg Apr. 16, 2019 (o§§ﬂ3§f’£s>
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 22, 2017 i‘fj';ég%?g Oct. 21, 2018 (Oggﬂgg?&)
Bilog Antenna TeseQ CBL6112D | 47610 | 30MHz-1GHz | Sep. 12, 2017 iﬂg?éé?géig Sep. 11, 2018 (Oggﬂg‘g?&)
Double RIdge | £7s yindgren | 3117 75959 | 1GHz-18GHz | Jan. 21, 2018 i‘ﬂ;ég%fg Jan. 20, 2019 (Oggﬂggf’;s)
SHF-EHF Hom | Schwarzbeck | BBHA9170 |PBMA1702) 15GHz-40GH? | Feb. 07, 2018 ‘L‘fj;éé’z%fg Feb. 06, 2019 (Oggﬂggﬁ?s)
Amplifier com-power | PA-103A | 161069 ~1oo%)'\d|\//||B|:|zz/32 Apr. 17, 2018 i‘ﬂ;gg%fg Apr. 16, 2019 (Ogg‘::ggf’}gs)
high gain Ampifier| ~ MITEQ |\ -"D-0019] 2025783 | 1Ghz-18Ghz | Apr. 17, 2018 i‘ﬂ;gg%fg Apr. 16, 2019 (Oggﬂ:ggf’}z‘s)
Amplifier Agilent saaos | 200880231 1GHz-265GHz | Oct. 12, 2017 i‘fj‘;&?gé?g Oct. 11, 2018 (Oggﬂggf’}z‘s)
Amplifier mTeQ | TTAISI0-51 1887435 | 18~40GHz | Oct. 12, 2017 JATJQ%E;,Z%% Oct. 11, 2018 (Oggﬂggf’é‘s)
AC Power Source Chroma 61601 FlOggQOO N/A NCR iﬂgSéGZgé% NCR (O:F;gﬁ!igg?QS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR i‘ﬂ;gg%fg NCR (Ogg‘::ggf’}gs)
AntennaMast | ChamPro | EM1000-A |060762-A| 1m-4m NCR i‘ﬂ;ég%fg NCR (Oggﬂggf’}z‘s)
EMI Test Receiver|  Keysight N9O38A MY5§3‘,‘O°O 3H;;%(!)5§B|_r|’rf;M Oct. 14, 2021 | Sep. 14, 2022 | Oct. 13, 2022 (o§§ﬂ3§?£s>
Exﬁ;'[l’fzcgr“m Keysight N9O10A MY525§705 10Hz-44GHz | Oct. 14, 2021 | Sep. 14, 2022 | Oct. 13, 2022 (oggﬂggﬁ?s)
Loop Antenna R&S HFH2-z2 | 100321 | 9kHz~30MHz | Oct. 23, 2021 | Sep. 14, 2022 | Oct. 22, 2022 (Oigﬁ:ggﬂ?s)
Bilog Antenna TeseQ CBL6112D | 23182 | 30MHz-1GHz | Dec. 22, 2021 | Sep. 14, 2022 | Dec. 21, 2022 (oggﬂgg?&)
ngnb':n?eiﬂgg ETS-Lindgren 3117 75959 | 1GHz~18GHz | Dec. 24, 2021 | Sep. 14, 2022 | Dec. 23, 2022 (oiéﬂggf’ﬁs)
SHF-EHF Horn | com-power AH-840 101115 | 18GHz~40GHz | Dec. 23, 2021 | Sep. 14, 2022 | Dec. 22, 2022 (Oggﬂggf’é‘s)
Amplifier Burgeon BPA-530 | 102220 ~13000’\8mz Oct. 14, 2021 | Sep. 14, 2022 | Oct. 13, 2022 (Og‘gﬂggﬁgs)
Amplifier EM EM18G40GA | 060851 | 18~40GHz |Jan. 05,2022 | Sep. 14, 2022 | Jan. 04, 2023 (Oigﬁ:ggﬂ?s)
high gain Ampiifier] ~ MITEQ  |1VF T2 090) 2082304 | 1Ghz-18Ghz |Jan. 05,2022 | Sep. 14, 2022 | Jan. 04, 2023 (o§§ﬂ3§?£s>
Amplifier Keysight 83017A MY51392703 1GHz~26.5GHz | Oct. 14, 2021 | Sep. 14, 2022 | Oct. 13, 2022 (oggﬂgg?s)
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F1040900 Radiation
AC Power Source Chroma 61601 04 N/A NCR Sep. 14, 2022 NCR (03CH03-KS)
Radiation
Turn Table ChamPro EM 1000-T | 060762-T | 0~360 degree NCR Sep. 14, 2022 NCR (03CH03-KS)
Radiation
Antenna Mast ChamPro EM 1000-A | 060762-A Im~4m NCR Sep. 14, 2022 NCR (03CHO3-KS)
EMI Receiver R&S ESCI7 100768 | 9kHz~7GHz: | Apr. 19,2018 | Jul. 31, 2018 | Apr. 18, 2019 (ng‘é‘ﬁt('g')‘
Conduction
AC LISN MessTec AN3016 060103 9kHz~30MHz | Oct. 13, 2017 | Jul. 31, 2018 | Oct. 12, 2018 (CO01-KS)
ACLISN Conduction
(for auxiliary MessTec AN3016 060105 9kHz~30MHz | Oct. 13, 2017 | Jul. 31, 2018 | Oct. 12, 2018 (CO01-KS)
equipment)
ABP00000( AC 0V~300V, Conduction
AC Power Source Chroma 61602 0811 45Hz~1000H7 Oct. 12,2017 | Jul. 31, 2018 | Oct. 11, 2018 (CO01-KS)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

2.94dB

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.9dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.9dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 4.9dB
of 95% (U = 2Uc(y)) '
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Appendix A. Conducted Test Results
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Report Number : FR850818-02A

Test Engineer:

Silent Hai

Temperature:

21~25

°C

Test Date:

2018/7/17~2022/9/08

Relative Humidity:

51~55

%
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR850818-02A

U-NII-1

99% 26 dB 15 15

Mod, | B22NINT e [ BredN S B ndwidth) || Bandwidth | Canawidil S{EBandwidth

Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit

(dBm) (dBm)

11a |6Mbps| 1| 36 | 5180 16.73 20.73 - 22.04
11a |6Mbps| 1| 44 | 5220 16.78 20.78 - 22.25
T1a |6Mbps| 1| 48 | 5240 16.73 20.88 - 22.04
HT20 |MCSO| 1| 36 | 5180 17.68 2158 - 22.48
HT20 |[MCSO| 1| 44 | 5220 1773 21.63 - 22.49
HT20 |MCSO| 1 | 48 | 5240 17.68 21.83 - 22.48
HT40 |MCSO| 1| 38 | 5190 35.96 41.45 - 23.01
HT40 |MCSO| 1 | 46 | 5230 36.06 41.45 - 23.01

A-20f 19



TEST RESULTS DATA

Average Power Table

Report Number : FR850818-02A

U-NII-1
Data Fre 7 cﬁﬁraéiid Co:é: (c::ted DG

. u u .

L (e (MHC;) Fé‘g‘)’r Power Power Limit (dBi) el

(dBm) (dBm)

T1a |6Mbps| 1| 36 | 5180 034 15.26 24.00 1.00 Pass
T1a |6Mbps| 1| 44 | 5220 034 15.13 24.00 1.00 Pass
T1a |6Mbps| 1| 48 | 5240 034 15.01 24.00 1.00 Pass
HT20 |[MCSO| 1| 36 | 5180 035 13.04 24.00 1.00 Pass
HT20 |[MCSO0| 1| 44 | 5220 035 12.86 24.00 1.00 Pass
HT20 |[MCSO0| 1| 48 | 5240 035 12.74 24.00 1.00 Pass
HT40 [MCSO0| 1| 38 | 5190 047 12.30 24.00 1.00 Pass
HT40 |[MCSO| 1| 46 | 5230 047 12.11 24.00 1.00 Pass
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Report Number : FR850818-02A

TEST RESULTS DATA
Power Spectral Density
U-NIl-1
Data Fre DLy Agg\:\?gre A\:Desr%ge DG

L (e (MHC;) Fé‘g‘)’r Density Limit (dBi) el

(dBm/MHz) | (dBm/MHz)
T1a |6Mbps| 1| 36 | 5180 0.34 4.92 11.00 1.00 Pass
T1a |6Mbps| 1| 44 | 5220 0.34 4.90 11.00 1.00 Pass
T1a |6Mbps| 1| 48 | 5240 0.34 4.76 11.00 1.00 Pass
HT20 [MCSO| 1| 36 | 5180 035 2.36 11.00 1.00 Pass
HT20 [MCSO| 1| 44 | 5220 0.35 258 11.00 1.00 Pass
HT20 [MCSO| 1| 48 | 5240 0.35 2.74 11.00 1.00 Pass
HT40 [MCSO| 1| 38 | 5190 0.47 1.05 11.00 1.00 Pass
HT40 [MCSO| 1| 46 | 5230 047 137 11.00 1.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR850818-02A

U-NII-1
0, 0,
Data Freq. 99% A dB B;cri(?v%ig)th Bﬁdgvei(/;th
Mod. NTY CH. Bandwidth Bandwidth e o
Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit
(dBm) (dBm)
VHT20[ MCSO0 | 1 36 5180 17.38 20.33 - 22.40
VHT20[ MCSO0 | 1 44 5220 17.38 20.63 - 22.40
VHT20[ MCSO0 | 1 48 5240 17.38 20.48 - 22.40
VHT40[ MCSO | 1 38 5190 36.06 40.91 - 23.01
VHT40[ MCSO | 1 46 5230 35.96 40.55 - 23.01
VHT80[ MCSO0 | 1 42 5210 74.93 82.80 - 23.01
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TEST RESULTS DATA

Average Power Table

Report Number : FR850818-02A

U-NII-1

Dat F U] cszra%ed c ch Ct d DG
ata req. onducte: onaducte: .
L e e I (Mqu) F(fth‘)’r Power Power Limit (dBi) FEESFEl

(dBm) (dBm)

VHT20{ MCSO | 1| 36 | 5180 025 10.92 24.00 1.00 Pass
VHT20{ MCSO | 1| 44 | 5220 025 10.96 24.00 7.00 Pass
VHT20[{ MCSO | 1| 48 | 5240 025 10.92 24.00 7.00 Pass
VHT40| MCSO | 1| 38 | 5190 041 10.14 24.00 7.00 Pass
VHT40| MCSO | 1| 46 | 5230 041 10.35 24.00 7.00 Pass
VHT80| MCSO0 | 1| 42 | 5210 0.82 974 24.00 7.00 Pass
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Report Number : FR850818-02A

TEST RESULTS DATA
Power Spectral Density
U-NII-1

Duty Average Average
Data Freq. Power PSD DG .
Mod- | pate [N M | (M) F:jcéc)’r Density Limit (dBi) eI

(dBm/MHz) (dBm/MHz)
vHT20{ MCSO[ 1| 36 | 5180 0.25 -0.98 11.00 1.00 Pass
VHT20| MCSO0 | 1 44 5220 0.25 -0.77 11.00 1.00 Pass
VHT20| MCSO0 | 1 48 5240 0.25 -0.80 11.00 1.00 Pass
VHT40| MCSO0 | 1 38 5190 0.41 -4.56 11.00 1.00 Pass
VHT40| MCSO0 | 1 46 5230 0.41 -4.51 11.00 1.00 Pass
VHT80| MCSO0 | 1 42 5210 0.82 -8.00 11.00 1.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR850818-02A

U-NII-2A
0, 0,
rroq. | . 9% | 288 | ol | sancwidth | Bandeictn
Mod. NTY CH. Bandwidth Bandwidth . . . Note
Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit
(dBm) (dBm) (dBm)
11a |6M bps| 1 52 5260 16.68 20.83 23.22 29.22 23.98
11a [6M bps| 1 60 5300 16.73 20.88 23.24 29.24 23.98
11a |6M bps| 1 64 5320 16.73 20.73 23.24 29.24 23.98
HT20 [MCS 0] 1 52 5260 17.68 21.53 23.48 29.48 23.98
HT20 [MCS 0f 1 60 5300 17.68 21.58 23.48 29.48 23.98
HT20 [MCS 0] 1 64 5320 17.73 21.73 23.49 29.49 23.98
HT40 [MCS 0f 1 54 5270 36.06 41.36 23.98 30.00 23.98
HT40 [MCS 0| 1 62 5310 35.96 41.63 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR850818-02A

U-NII-2A
Dat F Duty cszra%ed c Fg Ct d DG PE e
ata req. onducte: onducte: ower .
MRS || ey N O (MHC;) Fé‘g‘)’r Power Power Limit (dBi) Limit FeEiAl
(dBm) (dBm) (dBm)
T1a |6Mbps| 1| 52 | 5260 | 0.34 15.14 23.98 1.00 26.99 Pass
T1a |6Mbps| 1| 60 | 5300 | 034 14.83 23.98 1.00 26.99 Pass
T1a |6Mbps| 1| 64 | 5320 | 034 14.63 23.98 1.00 26.99 Pass
HT20 [MCSO| 1| 52 | 5260 | 035 13.30 23.98 1.00 26.99 Pass
HT20 [MCSO| 1| 60 | 5300 | 0.35 13.08 23.98 1.00 26.99 Pass
HT20 [MCSO| 1| 64 |5320| 035 12.91 23.98 1.00 26.99 Pass
HT40 [MCSO| 1| 54 | 5270 | 047 12.15 23.98 1.00 26.99 Pass
HT40 [MCSO| 1| 62 | 5310 | 047 11.83 23.98 1.00 26.99 Pass
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Report Number : FR850818-02A

TEST RESULTS DATA
Power Spectral Density
U-NII-2A
Data Fre DLy Agg\:\?gre A\:Desr%ge DG
L (e (MHC;) Fé‘g‘)’r Density Limit (dBi) Pl
(dBm/MHz) | (dBm/MHz)
T1a |6Mbps| 1| 52 | 5260 0.34 548 11.00 1.00 Pass
T1a |6BMbps| 1| 60 | 5300 0.34 515 11.00 1.00 Pass
T1a |6Mbps| 1| 64 | 5320 0.34 512 11.00 1.00 Pass
HT20 [MCS 0| 1| 52 | 5260 035 3.10 11.00 1.00 Pass
HT20 [MCS 0| 1| 60 | 5300 0.35 3.42 11.00 1.00 Pass
HT20 [MCS 0| 1| 64 | 5320 0.35 3.25 11.00 1.00 Pass
HT40 [MCSO| 1| 54 | 5270 0.47 1.02 11.00 1.00 Pass
HT40 [MCSO| 1| 62 | 5310 047 135 11.00 1.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR850818-02A

U-NII-2A
IC 99% IC 99% FCC 26dB
Mod. | D2 |\rd cH. | Frea Bar?c?:ci)dth Ba2r16d\?v%th e I ar Note

Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit
(dBm) (dBm) (dBm)
VHT20| MCS 0] 1 52 5260 17.38 20.63 23.40 29.40 23.98
VHT20| MCS 0] 1 60 5300 17.38 20.43 23.40 29.40 23.98
VHT20| MCS 0] 1 64 5320 17.38 20.43 23.40 29.40 23.98
VHT40| MCS 0] 1 54 5270 35.96 40.73 23.98 30.00 23.98
VHT40| MCS 0] 1 62 5310 36.06 40.73 23.98 30.00 23.98
VHT80|MCS 0] 1 58 5290 74.93 82.64 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR850818-02A

U-NII-2A
Dat F Buty CAVZra%ed c Fc? Ct d DG FI‘E o
ata req. onaucte onaucte ower .
MR || o [N GRS (Mqu) F:jcéc)’r Power Power Limit (dBi) Limit PesiFel
(dBm) (dBm) (dBm)
VHT20[MCS 0| 1| 52 | 5260 025 11.69 23.98 1.00 26.99 Pass
VHT20[MCS 0| 1| 60 | 5300 025 .71 23.98 7.00 26.99 Pass
VHT20[MCS 0| 1| 64 | 5320 025 .77 23.98 7.00 26.99 Pass
VHT40[MCS 0| 1| 54 | 5270 041 10.44 23.98 7.00 26.99 Pass
VHT40[MCS 0| 1| 62 | 5310 041 10.63 23.98 7.00 26.99 Pass
VHT80[MCS 0| 1| 58 | 5290 0.82 9.87 23.98 7.00 26.99 Pass
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Report Number : FR850818-02A

TEST RESULTS DATA
Power Spectral Density
U-NII-2A

Duty Average Average
Data Freq. Power PSD DG .
Mod- | pate [N M | (M) F:jcéc)’r Density Limit (dBi) eI

(dBm/MHz) (dBm/MHz)
vHT20{MCS 0] 1| 52 | 5260 0.25 -0.23 11.00 1.00 Pass
VHT20| MCS 0] 1 60 5300 0.25 -0.25 11.00 1.00 Pass
VHT20| MCS 0] 1 64 5320 0.25 -0.25 11.00 1.00 Pass
VHT40| MCS 0] 1 54 5270 0.41 -4.43 11.00 1.00 Pass
VHT40| MCS 0] 1 62 5310 0.41 -4.24 11.00 1.00 Pass
VHT80|MCS 0] 1 58 5290 0.82 -8.09 11.00 1.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR850818-02A

U-NII-2C
0, 0,
rroq. | . 9% | 288 | ol | sancwidth | Bandeictn
Mod. NTY CH. Bandwidth Bandwidth . . . Note
Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit
(dBm) (dBm) (dBm)
11a |6Mbps| 1| 100 [ 5500 16.73 20.78 23.24 29.24 23.98
11a [6Mbps| 1| 116 [ 5580 16.73 20.78 23.24 29.24 23.98
11a |6Mbps| 1| 140 | 5700 16.73 20.83 23.24 29.24 23.98
11a [6Mbps| 1 | 144 [ 5720 16.78 20.98 23.25 29.25 23.98
HT20 (MCS O 1| 100 [ 5500 17.73 21.63 23.49 29.49 23.98
HT20 (MCSOf 1| 116 | 5580 17.73 21.58 23.49 29.49 23.98
HT20 (MCSOf 1| 140 | 5700 17.73 21.63 23.49 29.49 23.98
HT20 [MCSO| 1| 144 | 5720 17.68 21.63 23.48 29.48 23.98
HT40 (MCSOf 1| 102 [ 5510 36.06 41.63 23.98 30.00 23.98
HT40 (MCS O 1| 110 | 5550 36.06 41.63 23.98 30.00 23.98
HT40 (MCSOf 1| 134 | 5670 35.96 41.54 23.98 30.00 23.98
HT40 [MCSO| 1| 142 | 5710 36.06 41.72 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR850818-02A

U-NIl-2C
Dat F sy cszra%ed c Fg Ct d DG PE o
atla req. onaucte onaucte ower .
L (R (MHC;) Fé‘g‘)’r Power Power Limit (dBi) Limit Pl
(dBm) (dBm) (dBm)
T1a |6Mbps| 1| 100 | 5500 034 14.84 23.98 1.00 26.99 Pass
T1a |6Mbps| 1| 116 | 5580 034 14.88 23.98 1.00 26.99 Pass
T1a |6Mbps| 1| 140 | 5700 034 14.69 23.98 1.00 26.99 Pass
T1a |6Mbps| 1| 144 | 5720 034 12.82 23.98 1.00 26.99 Pass
HT20 [MCS 0| 1| 100 | 5500 035 13.03 23.98 1.00 26.99 Pass
HT20 [MCS 0| 1| 116 | 5580 035 13.02 23.98 1.00 26.99 Pass
HT20 [MCS 0| 1| 140 | 5700 035 13.00 23.98 1.00 26.99 Pass
HT20 |MCSO0| 1 | 144 | 5720 035 13.06 23.98 1.00 26.99 Pass
HT40 [MCS 0| 1| 102 | 5510 047 11.95 23.98 1.00 26.99 Pass
HT40 [MCS 0| 1| 110 | 5550 047 12.00 23.98 1.00 26.99 Pass
HT40 [MCS 0| 1| 134 | 5670 047 11.89 23.98 1.00 26.99 Pass
HT40 |[MCSO0| 1 | 142 | 5710 047 11.94 23.98 1.00 26.99 Pass
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Report Number : FR850818-02A

TEST RESULTS DATA
Power Spectral Density
U-NII-2C
Dat F sy A;erage A\:Desr?age DG
ata req. ower .
L (e (MHC;) Fé‘g‘)’r Density Limit (dBi) Pl
(dBm/MHz) | (dBm/MHz)
T1a |6Mbps| 1| 100 | 5500 0.34 5.04 11.00 1.00 Pass
T1a |6Mbps| 1| 116 | 5580 0.34 563 11.00 1.00 Pass
T1a |6Mbps| 1| 140 | 5700 0.34 525 11.00 1.00 Pass
T1a |6Mbps| 1 | 144 | 5720 0.34 517 11.00 1.00 Pass
HT20 [MCS 0| 1 | 100 | 5500 0.35 3.32 11.00 1.00 Pass
HT20 [MCS 0| 1| 116 | 5580 0.35 3.19 11.00 1.00 Pass
HT20 [MCS 0| 1 | 140 | 5700 0.35 353 11.00 1.00 Pass
HT20 [MCSO| 1 | 144 | 5720 035 3.30 11.00 1.00 Pass
HT40 [MCS 0| 1| 102 | 5510 0.47 154 11.00 1.00 Pass
HT40 [MCS 0| 1| 110 | 5550 047 1.6 11.00 1.00 Pass
HT40 [MCS 0| 1 | 134 | 5670 0.47 121 11.00 1.00 Pass
HT40 [MCSO| 1| 142 | 5710 047 125 11.00 1.00 Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR850818-02A

U-NII-2C
IC 99% IC 99% FCC 26dB
Mod. | D2 |\rd cH. | Frea Bar?c?:ci)dth Ba2r16d\?v%th e I ar Note

Rate (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit
(dBm) (dBm) (dBm)
VHT20| MCS 0] 1 100 5500 17.43 20.73 23.41 29.41 23.98
VHT20| MCS 0] 1 116 5580 17.38 20.53 23.40 29.40 23.98
VHT20| MCS 0] 1 140 5700 17.38 20.83 23.40 29.40 23.98
VHT20| MCSO0 | 1 144 5720 17.73 20.98 23.49 29.49 23.98
VHT40| MCS 0] 1 102 5510 35.96 40.73 23.98 30.00 23.98
VHT40| MCS 0] 1 110 5550 36.06 40.64 23.98 30.00 23.98
VHT40| MCS 0] 1 134 5670 35.96 40.73 23.98 30.00 23.98
VHT40| MCSO0 | 1 142 5710 35.96 41.00 23.98 30.00 23.98
VHT80|MCS 0] 1 106 5530 74.93 82.64 23.98 30.00 23.98
VHT80| MCSO0 | 1 122 5610 74.93 83.28 23.98 30.00 23.98
VHT80|MCS 0] 1 138 5690 74.04 83.44 23.98 30.00 23.98
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TEST RESULTS DATA

Average Power Table

Report Number : FR850818-02A

U-NIl-2C

Dat F Buty CAVZra%ed c Fc? Ct d DG FI‘E o
ata req. onaucte onaucte ower .
MR || o [N GRS (Mqu) F:jcéc)’r Power Power Limit (dBi) Limit PesiFel

(dBm) (dBm) (dBm)
VHT20[MCS 0| 1| 100 | 5500 025 12.52 23.98 1.00 26.99 Pass
VHT20[MCS 0| 1| 116 | 5580 025 12.52 23.98 7.00 26.99 Pass
VHT20[MCS 0| 1| 140 | 5700 025 12.77 23.98 7.00 26.99 Pass
VHT20[{ MCSO0 | 1| 144 | 5720 025 12.73 23.98 7.00 26.99 Pass
VHT40[MCS 0| 1| 102 | 5510 041 1111 23.98 7.00 26.99 Pass
VHT40[MCS 0| 1| 110 | 5550 0.41 .22 23.98 7.00 26.99 Pass
VHT40[MCS 0| 1| 134 | 5670 041 11.53 23.98 7.00 26.99 Pass
VHT40[ MCSO0 | 1| 142 | 5710 041 1142 23.98 7.00 26.99 Pass
VHT80[MCS 0| 1| 106 | 5530 0.82 10.58 23.98 7.00 26.99 Pass
VHT80| MCSO0 | 1| 122 | 5610 0.82 10.79 23.98 7.00 26.99 Pass
VHT80[MCS 0| 1| 138 | 5690 0.82 10.97 23.98 7.00 26.99 Pass
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Report Number : FR850818-02A

TEST RESULTS DATA
Power Spectral Density
U-NII-2C
Dat F Buty AF\:erage A\lfsr%ge DG
ata req. ower .
MR || o [N GRS (Mqu) F:jcéc)’r Density Limit (dBi) PesFel
(dBm/MHz) | (dBm/MHz)
VHT20|MCS 0| 1| 100 | 5500 0.25 0.20 11.00 1.00 Pass
VHT20|MCS 0| 1| 116 | 5580 0.25 0.44 11.00 7.00 Pass
VHT20|MCS 0| 1| 140 | 5700 0.25 0.77 11.00 7.00 Pass
VHT20| MCSO0 | 1| 144 | 5720 0.25 0.90 11.00 7.00 Pass
VHT40|MCS 0| 1| 102 | 5510 0.41 3.44 11.00 7.00 Pass
VHT40|MCS 0| 1| 110 | 5550 0.41 355 11.00 7.00 Pass
VHT40|MCS 0| 1| 134 | 5670 0.41 362 11.00 7.00 Pass
VHT40| MCSO0 | 1| 142 | 5710 0.41 343 11.00 7.00 Pass
VHT80|MCS 0| 1| 106 | 5530 0.82 722 11.00 7.00 Pass
VHT80| MCSO0 | 1| 122 | 5610 0.82 744 11.00 7.00 Pass
VHT80|MCS 0| 1| 138 | 5690 0.82 6.76 11.00 7.00 Pass
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s=aranas. FCC RF Test Report Report No. : FR850818-02A

Appendix B. AC Conducted Emission Test Results

: Temperature : 29.3~29.6°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |54~59%
Test Voltage : [120Vac / 60Hz Phase : Line
gpLevel (dBuv)
70.0
50.0 | FCC PART 15E
50.0 | FCC PART 15E(AVG)
400
30.0
200
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-L-171013-060103 LINE
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV  dBuV dB dB
1 * 8.984 35.57 -20.43 56.88 25.208 8.26 18.11 QP
2 8.984 28.97 -25.83 46.80 18.68 8.26 18.11 Average
3 1.698 33.96 -22.84 56.88 23.49 8.28 18.19 QP
4 1.698 22.66 -23.34 46.880 12.19 8.28 18.19 Average
5 1.939 34.69 -21.31 56.880 24.208 8.28 18.21 QP
6 1.939 22.89 -23.91 46.88 11.68 8.28 18.21 Average
7 2.389 34.18 -21.98 56.88 23.61 8.29 18.20 QP
8 2.389 22.78 -23.38 46.88 12.21 8.29 18.28 Average
9 2.622 34.38 -21.78 56.88 23.88 8.31 18.19 QP
18 2.622 22.80 -23.20 46.880 12.38 8.31 18.19 Average
11 3.436 34.11 -21.89 56.88 23.68 8.33 18.138 QP
12 3.436 23.11 -22.89 46.80 12.68 8.23 19.18 Average
Sporton International Inc. (Kunshan) Page Number : BlofB2

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: AZ489FT7117



s=aranas. FCC RF Test Report Report No. : FR850818-02A

: Temperature : 29.3~29.6°C
Test Engineer : |Amos Zhang : —
Relative Humidity : |54~59%
Test Voltage : [120Vac / 60Hz Phase : Neutral
gpLevel (dBuv)
70.0
60.0 | FCC PART 15E
50.0 | FCC PART 15E(AVG)
40.0 1 i
30.0 b
4 . E
200
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-N-171013-060103 NEUTRAL
Over Limit Read LISN Cable
Freq Lewel Limit Line Level Factor Loss Remark
MHz dBuV dB dBuV  dBuV dB dB
1 1.191 35.65 -28.35 56.88 25.21 @.31 18.13 QP
2 1.191 21.85 -24.95 46.88 18.61 8.31 18.13 Average
3 2.389 37.13 -18.87 56.88 26.61 8.32 18.20 QP
4 2.389 22.83 -23.97 46.88 11.51 8.32 18.20 Average
5 2.931 36.82 -19.98 56.88 25.58 @.33 18.19 QP
6 2.931 22.72 -23.28 46.880 12.28 8.33 18.19 Average
7= 3.681 38.20 -17.88 56.88 27.78 @.33 18.17 QP
8 3.681 23.10 -22.98 46.880 12.68 8.33 18.17 Average
9 28.814 39.25 -28.75 60.880 28.68 @.15 18.58 QP
18 28.814 26.55 -23.45 5@8.88 15.98 8.15 18.58 Average
11 22.298 38.24 -21.76 608.88 27.58 @.21 18.53 QP
12 22.298 26.84 -23.96 508.88 15.38 8.21 18.53 Average
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saronas. FCC RF Test Report

Report No. : FR850818-02A

Appendix C. Radiated Spurious Emission

U-NII-1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBupV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
5130.56 4991 |-24.09 74 42.61 34.27 8.15 | 35.12 | 339 42 P H
5140.16 39.71 |-14.29 54 32.38 34.3 8.15 | 35.12 | 339 42 A|H
* 5182 95.48 - - 88.07 34.37 8.16 | 35.12 | 339 42 P H
802.11a
5182 88.18 - - 80.77 34.37 8.16 | 35.12 | 339 42 A | H
CH 36
5139.04 49.44 | -24.56 74 42.14 34.27 8.15 | 35.12 | 108 81 P |V
5180MHz
5150 39.92 [-14.08 54 32.59 34.3 8.15 | 35.12 | 108 81 AV
* 5182 97.52 - - 90.11 34.37 8.16 | 35.12 | 108 81 P |V
5182 89.84 - - 82.43 34.37 8.16 | 35.12 | 108 81 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C1 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBupV/m)| (dB) |(dBpV/im)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg)|(P/A) (HIV)
802.11a 10360 | 41.96 -26.34| 683 | 5874 | 37.67 @ 117 | 66.15 100 | 360 | P | H
CH 36
5180MHz 10360 4216 |-26.14| 68.3 58.94 | 37.67 11.7 | 66.15 | 100 0 P |V
802.11a 10440 41.88 |-26.42 68.3 58.52 37.7 11.76 | 66.1 | 100 | 360 | P | H
CH 44
5220MHz 10440 43.08 |-25.22 68.3 59.72 37.7 11.76 | 66.1 | 100 0 P |V
802.11a 10480 41.21 |-27.09| 683 | 5779 | 37.7 | 11.79 | 66.07 | 100 | 360 | P | H
CH 48
5240MHz 10480 43.09 |-25.21 68.3 59.67 37.7 11.79 | 66.07 | 100 0 P |V

1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C2 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5140.96 49.5 -24.5 74 42.17 34.3 8.15 | 35.12 | 320 | 38 P | H
5104.32 39.6 -14.4 54 32.36 34.2 8.15 | 35.11 | 320 | 38 A | H
802.11n * 5178 93.21 - - 85.8 34.37 8.16 | 35.12 | 320 | 38 P | H
HT20 5178 85.54 - - 78.13 | 34.37 8.16 | 35.12 | 320 | 38 A | H
CH 36 5141.6 49.79 |-24.21 74 42.46 34.3 8.15 | 35.12 | 113 | 84 P |V
5180MHz 5135.52 39.71 |-14.29 54 3241 | 34.27 8.15 | 35.12 | 113 | 84 AV
* 5176 93.09 - - 85.68 | 34.37 8.16 | 35.12 | 113 | 84 PV
5176 85.85 - - 78.44 | 34.37 8.16 | 35.12 | 113 | 84 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C3 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
10360 41.9 -26.4 68.3 58.68 37.67 11.7 66.15 | 100 0 P H
HT20
CH 36
10360 42.07 |-26.23 68.3 58.85 37.67 11.7 66.15 | 100 0 P Vv
5180MHz
802.11n
10440 42.49 |-25.81 68.3 59.13 37.7 11.76 | 66.1 100 0 P H
HT20
CH 44
10440 43.41 |-24.89 68.3 60.05 37.7 11.76 | 66.1 100 0 P \%
5220MHz
802.11n
10480 42.15 |-26.15 68.3 58.73 37.7 11.79 | 66.07 | 100 0 P H
HT20
CH 48
10480 4255 [-25.75 68.3 59.13 37.7 11.79 | 66.07 | 100 0 P \%
5240MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C4 of C100

TEL:
1 +86-512-57900958

FAX

+86-512-57900158

FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-1 5150~5250MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5125.44 48.96 |-25.04 74 41.66 | 34.27 8.15 | 35.12 | 100 | 106 | P | H
5150 40.26 |-13.74 54 32.93 34.3 8.15 | 35.12 | 100 | 106 | A | H
* 5186 88.13 - - 80.72 | 34.37 8.16 | 35.12 | 100 | 106 | P | H
5186 80.75 - - 73.34 | 34.37 8.16 | 35.12 | 100 | 106 | A | H
802.11n 5380.74 47.84 |-26.16 74 40.05 | 34.67 8.28 | 35.16 | 100 | 106 | P | H
HT40 5395.5 39.09 |-14.91 54 31.24 34.7 831 | 35.16 | 100 | 106 | A | H
CH 38 5120.64 51.65 |-22.35 74 4439 | 34.23 8.15 | 35.12 | 110 | 88 P |V
5190MHz 5148.64 40.79 |-13.21 54 33.46 34.3 8.15 | 35.12 | 110 | 88 AV
* 5192 91.97 - - 84.53 34.4 8.16 | 35.12 | 110 | 88 PV
5192 84.12 - - 76.68 34.4 8.16 | 35.12 | 110 | 88 AV
5368.86 48.12 |-25.88 74 40.36 | 34.63 8.28 | 35.15 | 110 | 88 P |V
5378.04 39.01 |-14.99 54 31.22 | 34.67 8.28 | 35.16 | 110 | 88 AV
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C5 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-1 5150~5250MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
HT40 10380 43.13 |-25.17 68.3 59.86 37.68 11.73 | 66.14 | 100 0 P H
CH 38
10380 42.74 |-25.56 68.3 59.47 37.68 11.73 | 66.14 | 100 0 P Vv
5190MHz
802.11n
10460 43.14 |-25.16 68.3 59.74 37.7 11.79 | 66.09 | 100 0 P H
HT40
CH 46
10460 43.34 |-24.96 68.3 59.94 37.7 11.79 | 66.09 | 100 0 P \%
5230MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C6 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2A - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
* 5322 96.1 - - 88.4 34.6 8.25 | 35.15 | 290 47 P H
* 5322 88.12 - - 80.42 34.6 8.25 | 35.15 | 290 47 A|H
5363.9 48.78 |-25.22 74 41.02 34.63 8.28 | 35.15 | 290 47 P H
802.11a
5351.5 39.95 |-14.05 54 32.22 34.6 8.28 | 35.15 | 290 47 A | H
CH 64
* 5322 98.57 - - 90.87 34.6 8.25 | 35.15 | 100 78 P |V
5320MHz
* 5322 89.87 - - 82.17 34.6 8.25 | 35.15 | 100 78 AV
5363.8 49.39 |-24.61 74 41.63 34.63 8.28 | 35.15 | 100 78 P |V
5351.4 40.53 |-13.47 54 32.8 34.6 8.28 | 35.15 | 100 78 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C7 of C100

TEL:
FAX :

+86-512-57900158
+86-512-57900958

FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2A 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A)|(HV)
802.11a 10520 | 4173 |-2657| 683 | 5821 | 37.73 | 11.83 | 66.04 100 O | P | H
CH 52
5260MHz 10520 41.25 |-27.05| 68.3 57.73 | 37.73 | 11.83 | 66.04 | 100 0 P |V
802.11a 10600 42.08 |-31.92| 74 5827 | 379 | 1189 6598 100 | O | P | H
CH 60
5300MHz 10600 4211 |-31.89 74 58.3 37.9 11.89 | 65.98 | 100 0 P |V
802.11a 10640 4299 |-31.01 74 59.13 | 379 | 11.92 6596 | 100 | 0 | P | H
CH 64
5320MHz 10640 42.02 |-31.98 74 58.16 37.9 11.92 | 65.96 | 100 0 P |V

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C8 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2A 5250~5350MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5370.8 48.59 |-25.41 74 40.83 | 34.63 828 | 3515 | 129 | 112 | P | H
5353.9 39.1 -14.9 54 31.37 34.6 828 | 3515 | 129 | 112 | A | H
802.11n * 5318 93.16 - - 85.46 34.6 825 | 3515 | 129 | 112 | P | H
HT20 5318 85.84 - - 78.14 34.6 825 | 3515 | 129 | 112 | A | H
CH 64 5380.5 48.62 |-25.38 74 40.83 | 34.67 8.28 | 35.16 | 123 | 83 P |V
5320MHz 5396.5 39.32 |-1468| 54 3147 | 347 | 831 | 3516 | 123 | 83 | A |V
* 5316 96.12 - - 88.42 34.6 8.25 | 35.15 | 123 | 83 PV
5316 88.48 - - 80.78 34.6 8.25 | 35.15 | 123 | 83 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C9 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2A 5250~5350MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
HT20 10520 41.63 |-26.67 68.3 58.11 37.73 | 11.83 | 66.04 | 100 0 P H
CH 52
10520 41.82 |-26.48 68.3 58.3 37.73 | 11.83 | 66.04 | 100 0 P Vv
5260MHz
802.11n
10600 4251 |-31.49 74 58.7 37.9 11.89 | 65.98 | 100 0 P H
HT20
CH 60
10600 43.02 |-30.98 74 59.21 37.9 11.89 | 65.98 | 100 0 P \%
5300MHz
802.11n
10640 42.97 |-31.03 74 59.11 37.9 11.92 | 65.96 | 100 0 P H
HT20
CH 64
10640 43.93 |-30.07 74 60.07 37.9 11.92 | 65.96 | 100 0 P \%
5320MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C10 of C100

TEL:
1 +86-512-57900958

FAX

+86-512-57900158

FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2A 5250~5350MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5103.52 48.25 |-25.75 74 41.01 34.2 8.15 | 35.11 | 300 | 41 P | H
5116.64 39.6 -14.4 54 32.34 | 34.23 8.15 | 35.12 | 300 | 41 A | H
* 5306 88.06 - - 80.38 34.6 8.23 | 35.15 | 300 | 41 P | H
5306 80.63 - - 72.95 34.6 8.23 | 35.15 | 300 | 41 A | H
802.11n 5354.4 52.02 |-21.98 74 44.29 34.6 8.28 | 35.15 | 300 | 41 P | H
HT40 5356 39.53 |-14.47 54 31.8 34.6 8.28 | 35.15 | 300 | 41 A | H
CH 62 5136.32 48.44 |-25.56 74 41.14 | 34.27 8.15 | 35.12 | 110 | 88 P |V
5310MHz 5103.2 39.67 |-14.33 54 32.43 34.2 8.15 | 35.11 | 110 | 88 AV
* 5306 91.58 - - 83.9 34.6 8.23 | 35.15 | 110 | 88 PV
5306 84.09 - - 76.41 34.6 8.23 | 35.15 | 110 | 88 AV
5352.7 51.04 |-22.96 74 43.31 34.6 8.28 | 35.15 | 110 | 88 P |V
5350.6 39.7 -14.3 54 31.97 34.6 8.28 | 35.15 | 110 | 88 AV
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C11 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2A 5250~5350MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
HT40 10540 42.12 |-26.18 68.3 58.52 37.77 11.86 | 66.03 | 100 0 P H
CH 54
10540 42.9 -25.4 68.3 59.3 37.77 11.86 | 66.03 | 100 0 P Vv
5270MHz
802.11n
10620 43.27 |-30.73 74 59.42 37.9 11.92 | 65.97 | 100 0 P H
HT40
CH 62
10620 42.01 |-31.99 74 58.16 37.9 11.92 | 65.97 | 100 0 P \%
5310MHz
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C12 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2C - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) (dBpV/m)| (dB) [(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)

5458.64 50.21 |-23.79 74 42.46 34.6 8.32 | 35.17 | 114 93 P H
5468.56 50.42 |-17.88 68.3 42.67 34.6 8.32 | 3517 | 114 93 P H
5457.84 40.22 |-13.78 54 32.47 34.6 8.32 | 35.17 | 114 93 A | H
* 5500 98.99 - - 91.24 34.6 8.32 | 35.17 | 114 93 P H

802.11a
5500 88.96 - - 81.21 34.6 8.32 | 35.17 | 114 93 A | H

CH 100
5455.28 49.34 |-24.66 74 41.59 34.6 8.32 | 35.17 | 247 | 360 P |V

5500MHz
5467.28 48.42 |-19.88 68.3 40.67 34.6 8.32 | 35.17 | 247 | 360 P |V
5459.6 40.09 |-13.91 54 32.34 34.6 832 | 3517 | 247 | 360 | A | V
* 5500 99.67 - - 91.92 34.6 8.32 | 35.17 | 247 | 360 P |V
5500 92.84 - - 85.09 34.6 832 | 3517 | 247 | 360 | A | V
* 5698 98.77 - - 90.94 34.6 8.4 35.17 | 284 84 P H
5698 91.49 - - 83.66 34.6 84 35.17 | 284 84 A | H

802.11a
5727.08 49.09 |-19.21 68.3 41.16 34.67 8.42 | 35.16 | 284 84 P H

CH 140
* 5696 102.38 - - 94.55 34.6 8.4 35.17 | 244 | 354 P |V

5700MHz
5696 94.72 - - 86.89 34.6 8.4 35.17 | 244 | 354 | A | V
5727.72 5149 |-16.81 68.3 43.56 34.67 8.42 | 35.16 | 244 | 354 P |V

1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C13 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2C - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.

Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm)|(deg) (P/A)|(HV)
802.11a 11000 43.44 |-3056 74 58.83 | 381 | 1221 | 657 | 100 | O | P | H
CH 100
5500MHz 11000 43.58 |-30.42 74 58.97 38.1 | 12.21 | 65.7 | 100 0 P |V
802.11a 11160 419 |-321| 74 57.03 | 381 | 1235 6558 | 100 | O | P | H
CH 116
5580MHz 11160 4355 |-30.45 74 58.68 38.1 | 12.35 | 65.58 | 100 0 P |V
802.11a 11400 4287 |-31.13| 74 5756 | 382 | 1252|6541 100 | O | P | H
CH 140
5700MHz 11400 42.1 -31.9 74 56.79 38.2 | 12.52 | 65.41 | 100 0 P |V

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C14 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2C - 5470~5725MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5442 49.46 |-24.54 74 41.68 | 34.63 8.32 | 35.17 | 142 | 88 P | H
5468.72 49.85 |-18.45| 68.3 42.1 34.6 8.32 | 35.17 | 142 | 88 P | H
5459.44 40.02 |-13.98 54 32.27 34.6 8.32 | 35.17 | 142 | 88 A | H
802.11n * 5498 96.44 - - 88.69 34.6 8.32 | 35.17 | 142 | 88 P | H
HT20 5498 88.7 - - 80.95 34.6 8.32 | 35.17 | 142 | 88 A | H
CH 100 5455.92 49.94 |-24.06 74 42.19 34.6 8.32 | 35.17 | 310 3 P \%
5500MHz 5462 48.3 -20 68.3 40.55 34.6 8.32 | 35.17 | 310 3 PV
5458.48 40.34 |-13.66 54 32.59 34.6 8.32 | 35.17 | 310 3 AV
* 5496 98.61 - - 90.86 34.6 8.32 | 35.17 | 310 3 PV
5496 90.96 - - 83.21 34.6 8.32 | 35.17 | 310 3 AV
5760.04 49.36 |-18.94| 68.3 41.33 | 34.73 8.45 | 35.15 | 100 | 85 P | H
802.11n * 5698 96.17 - - 88.34 34.6 8.4 35.17 | 100 | 85 P | H
HT20 5698 88.86 - - 81.03 34.6 8.4 35.17 | 100 | 85 A | H
CH 140 5731.24 49.75 |-18.55| 68.3 41.82 | 34.67 8.42 | 35.16 | 310 11 P |V
5700MHz | = 5696 100.12 - - 92.29 34.6 8.4 35.17 | 310 11 P |V
5696 92.78 - - 84.95 34.6 8.4 35.17 | 310 11 AV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C15 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

U-NII-2C - 5470~5725MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
11000 43.94 |-30.06 74 59.33 38.1 12.21 | 65.7 100 0 P H
HT20
CH 100
11000 44,62 |-29.38 74 60.01 38.1 12.21 | 65.7 100 0 P Vv
5500MHz
802.11n
11160 42.05 |[-31.95 74 57.18 38.1 12.35 | 65.58 | 100 0 P H
HT20
CH 116
11160 41.68 |-32.32 74 56.81 38.1 12.35 | 65.58 | 100 0 P \%
5580MHz
802.11n
11400 42,91 |-31.09 74 57.6 38.2 12.52 | 65.41 | 100 0 P H
HT20
CH 140
11400 43.63 |-30.37 74 58.32 38.2 12.52 | 65.41 | 100 0 P \%
5700MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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U-NII-2C - 5470~5725MHz
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/im)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
5456.56 49.73 |-24.27 74 41.98 34.6 8.32 | 35.17 | 306 | 42 P | H
5462.96 52 -22 74 44.25 34.6 8.32 | 35.17 | 306 | 42 P | H
5457.84 39.7 -14.3 54 31.95 34.6 8.32 | 35.17 | 306 | 42 A | H
* 5514 93.06 - - 85.34 | 34.57 8.33 | 35.18 | 306 | 42 P | H
802.11n 5514 85.57 - - 77.85 | 34.57 8.33 | 35.18 | 306 | 42 A | H
HT40 5747.64 48.73 |-19.57| 68.3 40.73 34.7 8.45 | 3515 | 299 | 12 P | H
CH 102 5455.92 48.82 |-25.18 74 41.07 34.6 8.32 | 35.17 | 299 | 12 P |V
5510MHz 5467.28 49.7 -18.6 68.3 41.95 34.6 8.32 | 35.17 | 299 | 12 PV
5458.96 40.2 -13.8 54 32.45 34.6 8.32 | 35.17 | 299 | 12 AV
* 5516 95.53 - - 87.81 | 34.57 8.33 | 35.18 | 299 | 12 PV
5516 88.21 - - 80.49 | 34.57 8.33 | 35.18 | 299 | 12 AV
5756.84 48.75 |-19.55| 68.3 40.72 | 34.73 8.45 | 35.15 | 299 | 12 PV
5459.12 50.51 |-23.49 74 42.76 34.6 8.32 | 35.17 | 315 50 P H
5462.16 48.27 |-20.03| 68.3 40.52 34.6 8.32 | 35.17 | 299 11 P | H
5456.56 39.79 |-14.21 54 32.04 34.6 8.32 | 35.17 | 315 | 50 A | H
* 5678 92.76 - - 84.95 34.6 8.4 35.19 | 315 | 50 P | H
802.11n 5678 85.76 - - 77.95 34.6 8.4 35.19 | 315 | 50 A | H
HT40 5739 50.76 |-23.24 74 42.76 34.7 8.45 | 35.15 | 315 | 50 P | H
CH 134 5446.16 48.22 |-25.78 74 40.47 34.6 8.32 | 35.17 | 299 11 P |V
5670MHz 5465.04 48.27 |-20.03| 68.3 40.52 34.6 8.32 | 35.17 | 299 11 P |V
5455.12 39.67 |-14.33 54 31.92 34.6 8.32 | 35.17 | 299 11 AV
* 5672 97.09 - - 89.28 34.6 8.4 35.19 | 299 11 PV
5672 89.43 - - 81.62 34.6 8.4 35.19 | 299 11 AV
5731.4 51.84 |-16.46| 68.3 43.91 | 34.67 8.42 | 35.16 | 299 11 PV
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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U-NII-2C - 5470~5725MHz
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBpV/im)| (dB) [(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11n
11020 43.24 |-30.76 74 58.59 38.1 12.24 | 65.69 | 100 0 P H
HT40
CH 102
11020 43.43 |-30.57 74 58.78 38.1 12.24 | 65.69 | 100 0 P Vv
5510MHz
802.11n
11100 44.37 |-29.63 74 59.6 38.1 12.3 | 65.63 | 100 0 P H
HT40
CH 110
11100 44,15 |-29.85 74 59.38 38.1 12.3 | 65.63 | 100 0 P \%
5550MHz
802.11n
11340 42.15 |-31.85 74 57.01 38.13 | 12.47 | 65.46 | 100 0 P H
HT40
CH 134
11340 40.81 |-33.19 74 55.67 38.13 | 12.47 | 65.46 | 100 0 P \%
5670MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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U-NII-2C - Straddle Channel
WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |[(dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A)|(HIV)
* 5722 98.26 - - 90.33 | 34.67 8.42 | 35.16 | 132 93 P | H
802.11a
5722 90.4 - - 82.47 34.67 8.42 | 35.16 | 132 93 A|H
CH 144
* 5722 100.68 - - 92.75 | 34.67 842 | 3516 | 108 | 273 | P | V
5720MHz
5722 93.21 - - 85.28 | 34.67 842 | 3516 | 108 | 273 | A | V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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U-NII-2C - Straddle Channel
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11a 11440 43 -31 74 57.61 38.23 | 12,55 | 65.39 | 100 0 P H
CH 144

5720MHz 11440 42.2 -31.8 74 56.81 38.23 | 12,55 | 65.39 | 100 0 P Vv
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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U-NII-2C - Straddle Channel
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11n * 5718 97.78 - - 89.85 | 34.67 8.42 | 35.16 | 110 91 P | H
HT20 5718 90.66 - - 82.73 34.67 8.42 | 35.16 | 110 91 A|H
CH 144 * 5716 99.66 - - 91.77 | 34.63 8.42 | 35.16 | 222 16 P |V
5720MHz 5716 91.54 - - 83.65 | 34.63 8.42 | 35.16 | 222 16 AV
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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U-NII-2C - Straddle Channel
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11n
HT20 11440 43.67 |-30.33 74 58.28 | 38.23 | 12,55 | 65.39 | 100 0 P H
CH 144
11440 42.26 |-31.74 74 56.87 38.23 | 1255 | 65.39 | 100 | 360 P |V
5720MHz
1. No other spurious found.
Remark _ S
2. All results are PASS against Peak and Average limit line.
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U-NII-2C - Straddle Channel
WIFI 802.11n HT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) [(dBuV/m)| (dB) |(dBpV/m)|(dBupV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(H/V)
802.11n * 5716 92.84 - - 8495 | 34.63 8.42 | 35.16 | 114 87 P | H
HT40 5716 85.24 - - 77.35 | 34.63 8.42 | 35.16 | 114 87 A|H
CH 142 * 5712 96 - - 88.12 | 34.63 842 | 3517 | 108 | 156 | P | V
5710MHz 5712 88.28 - - 80.4 34.63 842 | 3517 | 108 | 156 | A | V
1. No other spurious found.
Remark , .
2. All results are PASS against Peak and Average limit line.
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U-NII-2C - Straddle Channel
WIFI 802.11n HT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
1 (MHz) (dBuV/im)| (dB) [(dBpV/Im)|(dBupV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) |(P/A)|(H/V)
802.11n
HT 40 11420 42.46 |-31.54 74 57.12 38.22 | 1252 | 654 100 | 360 P H
CH 142
11420 42.81 |-31.19 74 57.47 38.22 | 1252 | 654 100 | 360 P |V
5710MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Emission below 1GHz

WIFI 802.11n HT40 (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
1 (MHz) |(dBuV/m)| (dB) |(dBpV/im)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A) (HIV)
30 23.92 |-16.08 40 29.91 24.1 0.57 | 30.66 | 100 | 355 | P | H
3291 21.64 |-18.36 40 29.34 | 2236 | 0.61 | 30.67 - - P | H
61.04 19.22 |-20.78 40 36.59 | 12.52 0.8 30.69 - - P | H
69.77 20.1 -19.9 40 37.26 12.7 0.82 | 30.68 - - P | H
258.92 20.37 |-25.63 46 29.64 | 19.69 1.75 | 30.71 - - P | H
802440 846.74 28.1 -17.9 46 28.86 | 26.29 3.1 30.15 - - P | H
a0 30.97 27.43 |-12.57 40 33.99 | 2352 | 0.58 | 30.66 - - PV
ol 37.76 27.59 |-12.41 40 38.2 19.46 | 0.62 | 30.69 - - PV
62.98 20.44 |-19.56 40 37.77 | 1256 | 0.81 30.7 - - PV
74.62 27.85 |-12.15 40 44.95 12.7 0.86 | 30.66 | 200 | 46 PV
96.93 19.48 |-24.02| 435 32.84 | 16.27 1 30.63 - - P |V
921.43 28.67 |-17.33 46 28.42 | 26.71 3.29 | 29.75 - - PV
1. No other spurious found.
Remark e
2. All results are PASS against limit line.
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Radiated Spurious Emission Test Modes for 802.11ac

Mode Band FGal-rl]zd) Antenna Modulation Channel Frequency gg:g RU | Remark
Mode 1 U-NII-1 5.15-5.25 SISO 802.11ac VHT20 36 5180 MCSO0 - -
Mode 2 U-NII-1 5.15-5.25 SISO 802.11ac VHT20 44 5220 MCSO0 - -
Mode 3 U-NII-1 5.15-5.25 SISO 802.11ac VHT20 48 5240 MCSO0 - -
Mode 4 U-NII-2A 5.25-5.35 SISO 802.11ac VHT20 52 5260 MCSO - -
Mode 5 U-NII-2A 5.25-5.35 SISO 802.11ac VHT20 60 5300 MCSO0 - -
Mode 6 U-NII-2A 5.25-5.35 SISO 802.11ac VHT20 64 5320 MCSO0 - -
Mode 7 U-NII-2C | 5.47-5.725 SISO 802.11ac VHT20 100 5500 MCSO0 - -
Mode 8 U-NII-2C | 5.47-5.725 SISO 802.11ac VHT20 116 5580 MCSO0 - -
Mode 9 U-NII-2C | 5.47-5.725 SISO 802.11ac VHT20 140 5700 MCSO0 - -
Mode 10 U-NII-1 5.15-5.25 SISO 802.11ac VHT40 38 5190 MCSO0 - -
Mode 11 U-NII-1 5.15-5.25 SISO 802.11ac VHT40 46 5230 MCSO0 - -
Mode 12 U-NII-2A 5.25-5.35 SISO 802.11ac VHT40 54 5270 MCSO0 - -
Mode 13 = U-NII-2A 5.25-5.35 SISO 802.11ac VHT40 62 5310 MCS0 - -
Mode 14 U-NII-2C | 5.47-5.725 SISO 802.11ac VHT40 102 5510 MCSO0 - -
Mode 15 U-NII-2C | 5.47-5.725 SISO 802.11ac VHT40 110 5550 MCSO0 - -
Mode 16 U-NII-2C 5.47-5.725 SISO 802.11ac VHT40 134 5670 MCSO0 - -
Mode 22 U-NII-2C | 5.725-5.85 SISO 802.11ac VHT20 144 5720 MCSO0 - -
Mode 23 U-NII-2C 5.725-5.85 SISO 802.11ac VHT40 142 5710 MCSO0 - -
Mode 24 U-NII-1 5.15-5.25 SISO 802.11ac VHT80 42 5210 MCSO0 - -
Mode 25 = U-NII-2A 5.25-5.35 SISO 802.11ac VHT80 58 5290 MCS0 - -
Mode 26 = U-NII-2C | 5.47-5.725 SISO 802.11ac VHT80 106 5530 MCS0 - -
Mode 27 U-NII-2C | 5.47-5.725 SISO 802.11ac VHT80 122 5610 MCSO0 - -
Mode 28 = U-NII-2C | 5.47-5.725 SISO 802.11ac VHT80 138 5690 MCS0 - -

U-NII-1 5.15-5.25 SISO 802.11ac VHT80 42 5210 MCSO0 - -
Mode 30
Part 27F LTE B13-M-Channel - -
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Summary of each worse mode for 802.11ac

Mode Modulation Ch. ('I:vrlquz) (d Ei\ﬁm) (dléiun\]/i/tm) M(%rg)in Pol. ‘ Zizk Result Remark
1 802.11ac VHT20 36 5001.62 46.09 54.00 -7.91 H AVERAGE Pass Band Edge
2 802.11ac VHT20 | 44 | 10440.00 43.47 68.30 -24.83 H PEAK Pass Harmonic
3 802.11ac VHT20 48 | 10480.00 43.54 68.30 -24.76 \% PEAK Pass Harmonic
4 802.11ac VHT20 52 | 10520.00 43.22 68.30 -25.08 \% PEAK Pass Harmonic
5 802.11ac VHT20 | 60 | 10600.00 43.91 74.00 -30.09 \Y, PEAK Pass Harmonic
6 802.11ac VHT20 | 64 | 5460.00 45.15 54.00 -8.85 V | AVERAGE @ Pass @ Band Edge
7 802.11ac VHT20 | 100 @ 5459.05 45.33 54.00 -8.67 H AVERAGE Pass Band Edge
8 802.11ac VHT20 | 116 | 11160.00 44.30 74.00 -29.70 H PEAK Pass Harmonic
9 802.11ac VHT20 | 140 | 5732.05 55.68 68.30 -12.62 H PEAK Pass | Band Edge
10 802.11ac VHT40 38 5014.63 46.42 54.00 -7.58 H AVERAGE Pass Band Edge
11 802.11ac VHT40 46 | 10460.00 43.78 68.30 -24.52 H PEAK Pass Harmonic
12 802.11ac VHT40 | 54 | 10540.00 43.09 68.30 -25.21 H PEAK Pass Harmonic
13 802.11ac VHT40 62 5009.61 46.28 54.00 -7.72 H AVERAGE Pass Band Edge
14 802.11ac VHT40 | 102 | 5457.84 45.92 54.00 -8.08 H AVERAGE Pass Band Edge
15 802.11ac VHT40 | 110 | 11100.00 43.58 74.00 -30.42 \% PEAK Pass Harmonic
16 802.11ac VHT40 | 134 | 5455.92 45.87 54.00 -8.13 H AVERAGE Pass Band Edge
22 802.11ac VHT20 | 144 @ 11440.00 43.26 74.00 -30.74 H PEAK Pass Harmonic
23 802.11ac VHT40 | 142 @ 11420.00 42.79 74.00 -31.21 \% PEAK Pass Harmonic
24 802.11ac VHT80 42 5140.70 47.01 54.00 -6.99 H AVERAGE Pass Band Edge
25 802.11ac VHT80 58 5047.56 46.54 54.00 -7.46 \% AVERAGE Pass Band Edge
26 802.11ac VHT80 | 106 | 5448.46 46.75 54.00 -7.25 H AVERAGE Pass Band Edge
27 802.11ac VHT80 | 122 | 5457.64 46.21 54.00 -7.79 H AVERAGE Pass Band Edge
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Summary of each worse mode

. Freq. Level Limit Margin Peak
Mode Modulation Ch. (MH2) (dBuv/m) (dBuv/m) (dB) Pol. Avg. Result Remark
28 802.11ac VHT80 | 138 11380.00 43.17 74.00 -30.83 H PEAK Pass Harmonic
802.11ac VHT80 | 42 5117.39 47.29 54.00 -6.71 V | AVERAGE | Pass | Band Edge
Mode 30
Part 27F LTE B13-M-Channel - -
Sporton International Inc. (Kunshan) Page Number : C28 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958

FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
§15 i1 1
N LN
56 BANDY1-—-3 ] ] - SGBAND1---3
650 1 50
b, st b i A A ], WWMWMM
g g WA WY 4BBW
Peak
125 125
163 163
sl 5036. LA 5108, S, 5180 100 200, . 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 588270 55.74 74.00 -18.26 42.63 4.4 10.49 31.62 0.0 108 39 PEN 1 5180.08 9126 ----ev -oeoe- 7772 .37 10.69 3152 0.0 108 39 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
§15 i1
1
N LN
650 50
56 BAND 13 (AVG)
4 48
Av
) 125 125
163 163
sl 5036. LA 5108, S, 5180 100 200, . 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5eal.62 46.09 5400 -7.91 32.95 34.24 10.49 31.62 0.00 109 39 AVERAGE 1 5180.00 84,46 ----vv -onee- 7094 34.36 10.68 3152 0.00 100 39 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number : C29 of C100




saronas. FCC RF Test Report

Report No. : FR850818-02A

1
Mode Band Edge
U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
1
8.3 813
] | | SGBAND 13
5.0 5.0 Ww
4 4Mwwwwmmmwwwwwwwwmwwmmwmmm
Peak
325 35
163 163
sl 5036, Sm, 5108, 54, 5180 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 583076 57.36 74.00 -16.64 44.17 34.26 10.53 3160 0.00 308 365 PEAK 1 5180.00 82,92 ----ev -oeee- 69.40 34.36 10.68 3152 0.00 300 385 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
8.3 813
5.0 5.0
56 BAND 1 (AVG)
48 1 448
Av
) 325 35
163 163
sl 5036, Sm, 5108, 54, 5180 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 502070 45.61 54.00 -B.39 32.46 34.25 10.51 3161 @.00 300 385 AVERAGE 1 5180.08 73.07 ----ev -omee- 59.55 34.36 10.68 3152 0.00 300 385 AVERAGE
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Pol. Horizontal Vertical
117Lﬂe|(dBle) 11:,L|wel(|181|‘ﬂrn)
1024 1024
B4 LR
\ 50 BAND 1.3 \ SGBAND 1.3
L B I N L I i N N R
B 1) 1] L )1
A ) } ot
Peak 419 v Y 45 AT 9
Avg Y ]
146 14
000 900, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 10360.00 44.45 08,30 -23.85 955.% 37.28 15.30 67.09 @.00 108 @ PEAK 1 10360.00 43.15 68.30 -25.85 57.76 37.28 15.30 67.09 0.00 108 @ PEAC
Sporton International Inc. (Kunshan) Page Number : C31 of C100
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SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
117Lﬂe|(dBIMm) mLﬂd(dBINPm)
1024 1024
B4 LR
\ 50 BAND 1.3 \ SGBAND 1.3
L A = I N S R = N N R
B =1 L N SR -3AVE)
1 e A At ) ) N L
Peak i, i e R ST L L
Avg Y ]
146 14
000 900, 11400, 13600, 15800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MG BNe B BN Bh & B & 0 @y M BN B BN B & B & o g
1 10440.00 43.47 08.30 -24.83 57.89 37.31 15.36 67.09 0.0 108 @ PEAK 1 1044000 4297 68.30 -29.33 57.39 37.31 15.36 67.09 0.0 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
meeI[dBu‘ﬂm] mLew![ﬂBll‘lﬂn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
19 1 bl e st A A 8! ! I I aa ikl
Peak eah i ptivrtnvy kbt Ll
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 1p480.00 43.20 68,30 -25.10 57.56 37.33 15.39 67.68 0.00 108 @ PEAK 1 1p480.00 43.54 68.30 -24.76 57.9 37.33 15.39 67.08 0.00 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
mLeveI[dBu‘ﬂm] "?Lew![m‘lﬁn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
19 1 el i bl AMWWWWW B " 1 w ) " A
Peak Bebaginatgg oo W et o
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modm B B W B & B & o g MmN B & B & o g
11052000 43,10 68.38 -15.19 57.42 37.35 15.41 67.07 0.0 100 0 PEMK 1 10520.00 43.22 68.30 -15.08 57.53 37.35 15.41 67.47 .00 3  PEAK
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FCC RF Test Report

Report No. : FR850818-02A

Pol. Horizontal Vertical
gz Level(dBavim) - Level (dBaim)
1024 Ll
. L1
| 568D 1 n 5GEAND 1)
M I A A R ] . [ A A I
% —_ L 1I- I o SBMD1—IG) ® L1 _ T OSB3V
Peak 1 " n IEERTL N AR . g RO i
Bt g ™ j — e
Avg
! !
7000 0. "mﬁwlm'm 15800, 18000 7000 9200. ﬂmh‘wm;m 15800, 18000

Linit Over Read Ant Csble Preamp Aux  APos  TRos

Linit Over Read Ant Cable Preamp Awx APos  TPes

Freg Leel Line Linit Level Factor  Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
1 19608.0¢ 43.66 74.08 -30.34 57.84 37.39 15.47 6784 e.e@ 180 @ PEAK LR 5 7w 00 S 33 15T sl B P
Sporton International Inc. (Kunshan) Page Number 1 C35 of C100
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saronas. FCC RF Test Report

Report No. : FR850818-02A

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
§15 i1 i
f 5G BAND 13 B
] ] B SGBAND1---3
650 50
1 e
s #IAAAIIJWH_#.‘I,L‘{(.'A“"l‘..‘. ruhv..uﬂa W Im\.mnm‘ww‘l ot "‘El'l'h o m W
Peak
125 125
163 163
§il 5348, 5178, 5404, M 5480 100 200, . 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5M5.16 5475 74.00 -19.25 40.71 34.56 10.95 3147 0.0 308 195 PEAK 1 5320.00 98.55 ----ev -omoe- 76,75 447 10.81 3148 0.00 308 195 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
§15 i1
N LN !
650 50
50.BAND 1---3 (AVG) L L1 SGBAND1--3 (A
44 48
Av
) 125 125
163 163
§il 5348, 5178, 5404, M 5480 100 200, . 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5459.58 44.93 54.00 -9.07 30.86 34.57 10.97 3147 0.00 300 195 AVERAGE 1 5320.00 8LA4L ----ev -oeeee 67.61 34.47 10.81 3148 0.00 300 195 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C36 of C100
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saronas. FCC RF Test Report

Report No. : FR850818-02A

6
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
§15 i1
1
f 5G BAND 13 B
] ] B SGBAND1---3
650 1 50
Lotnm e Lot bt i ot~ bbbt ki WWWMNWW
488 ki 0 L A O AL i ekl yid 143
Peak
125 125
163 163
§il 5348, 5178, 5404, M 5480 100 200, . 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5450.80 55.36 74.00 -18.64 4130 34.57 10.9% 3147 0.0 108 320 PEAK 1 530,08 79.79 ---eev -oeeee 66,00 34.47 10.80 3148 0.00 108 320 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1134 1134
§15 i1
N LN
650 50
50.BAND 1---3 (AVG)
44 48
Av
) 125 125
163 163
§il 5348, 5178, 5404, M 5480 100 200, . 4500, 5600. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

6 dbu/ dbm B B B o deg
1 56000 45.15 5400 -3.85 3108 3457 10.97 3147 .80 100 320 AVERAGE

6 b B B B B oo deg
5701 .47 1080 3148 0.0 1o

320 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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samran . FCC RF Test Report

Report No. : FR850818-02A

Pol. Horizontal Vertical
mLeveI[dBu‘lﬁn] "?Lew![dﬂll‘lﬂn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
1 1 e it e 5y 1 " i
Peak TP Pt et
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10640.00 42.69 74.80 -31.31 56.82 37.40 15.50 67.63 @.00 18 0 1 10640.00 43.17 74.80 -30.83 5730 37.40 15.50 67.03 0.00 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958
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s=amranas. FCC RF Test Report Report No. : FR850818-02A
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
ANT SISO
Pol. Horizontal Fundamental
: o LEVEl (dBuVim) : o LEVel (dBuVim)
1138 1138
95 075 !
8.3 13
" 56 BAND 1 T T | SGBAND1---3
' | 5.0
g b e 4” WMW“’WW ndtaiaill ik
Peak
13 35
163
163
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B dB dB o deg -
1 5459.35 56.22 74.00 -17.78 42,15 4.57 10.97 3147 0.0 308 268 PEAK Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
7 5469.55 54.65 68.30 -13.65 48.56 34.58 10.98 3147 0.0 308 268 PEAK 1 5500.00 98,84 ----ov ooeee- B0 .60 1101 3147 0.0 0@ 268 PR
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95 i
8.3 813
5.0 5.0
56 BAND 13 (AVG) L L1 56 BAND 13 (AVG)|
48 1 448 R ———
Av ﬂ
) 325 35
163 163
U U
5350 5300, 5410, 5440, 510, 5500 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5459.85 45.33 54.00 -B.67 31.26 34.57 10.97 3147 @.00 300 268 AVERAGE 1 5500.00 89.98 ----ev -=--m- 75,76 34.60 1101 3147 0.00 300 268 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C39 of C100
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s=amranas. FCC RF Test Report Report No. : FR850818-02A
7
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
ANT SISO
Pol. Vertical Fundamental
: o LEVEl (dBuVim) : o LEVel (dBuVim)
1138 1138
95 075
1
8.3 13
56 BAND 1 T T SGBAND1---3
650 T
1 ) 5.0
4EBWWWWWWW1 i ?jv“'l#ﬁ" i J"\M fif gt el
| LLE W
Peak
15 s
163
163
8560 5300, 5410, 540, 5410, 5500 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B dB dB o deg -
1 5429.20 5473 74.00 -19.27 40.72 4.5 10.93 3147 0.00 308 204 PEXK Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 5463.25 54.76 68.30 -13.54 48.69 34.57 10.97 3147 .60 308 204 PEAK 1 5500.00 85,22 ----en woeee- TLE7 .60 1103 3148 0.0 00 204 PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
8.3 LN 1
5.0 5.0
56 BAND 13 (AVG) L L1 56, BAND 13 (AVG),
48 1 448 L__,_N‘_
Av
) 325 35
163 163
U U
5350 5300, 5410, 5440, 510, 5500 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 545110 44.99 S4.60 -9.01 30.93 34.57 10.9% 3147 0.00 300 204 AVERAGE 1 5500.08 76.78 ----ev -=-om- 62,63 34.60 1103 3148 0.00 300 284 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C40 of C100



SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
meeI[dBu‘ﬂm] mLevd[ﬂBll‘lﬁn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
R P— st | 1 TR g
Peak u'g“kuww ‘ y 1 A . B b
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11609.08 43.08 74.80 -30.92 56.64 37.57 15.76 66.09 0.00 108 @ PEAK 1 10600.00 4459 74.80 -29.41 5815 37.57 15.76 66.89 0.00 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number

1 C41 of C100




SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
mLeveI[dBu‘ﬂm] mLew![dBll‘lﬁn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e ) BN 13 (A N ) SBT3 (A
0 1 \ L 5 . U LY
Peak byl i PR i
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10160.08 4430 74.80 -29.78 57.53 37.72 15.88 66.63 0.00 308 O PEAK 1 10160.00 43.58 74.80 -30.42 56.81 37.72 15.88 66.83 0.00 108 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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s=amranas. FCC RF Test Report Report No. : FR850818-02A
9
Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 i1 1
8.3 813
5GBAND 1 ] | 1 SGBAND 13
5.0 1 5.0
U T R
a m W‘”M b i
Peak I
325 35
163 163
sl i3, §TH. 5T, 515, 5185 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 573085 55.68 68.30 -12.62 41.83 3478 1134 3147 0.0 108 159 PEAK 1 5700.00 9312 ---eev oomeee 7855 475 1138 3148 0.00 108 159 PEAK
11"Le\iel (dBuVim)
1138
95
1
813
5.0
L L1 56, BAND 13 (AVG)
448 ————
Avg Blank v_//_/__,_/_‘-’—"_lv
35
163
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBdndn B BY & & B B a g
1 5700.00 83.91 ----ev -onee- 69.34 34.75 1130 3148 0.00 100 159 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C43 of C100
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz

ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95 1
8.3 813
5GBAND 1 ] | 1 SGBAND 13
5.0 : 5.0
ot bt gk M L WMMWWMMW
ABIB AT AT A L} Rk MM 4&8
Peak
325 35
163 163
sl i3, §TH. 5T, 515, 5185 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5739.20 55.57 68.30 -10.73 40.81 3478 1135 3147 0.0 308 276 PEAK 1 5700.00 9119 ----ev oomeee 76.62 3475 1138 3148 0.00 308 276 PEAK
11"Le\iel (dBuVim)
1138
95
1
813
5.0
L L1 56, BAND 13 (AVG)
448 v
Avg Blank -‘—///_’__/—\-/“-N
35
163
100 2200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MeBdndn B BY & & B B a g
1 5700.08 8L72 ----ev -onee- 6716 34.75 1129 3148 0.00 300 276 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C44 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




samran . FCC RF Test Report

Report No. : FR850818-02A

Pol. Horizontal Vertical
1ﬂuﬂn!l[dﬂu‘ﬂm] "?Lew![dﬂll‘lﬂn]
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e ) BN 13 (A N ) SBT3 (A
19 b g e b st £ i aitaihesmaging
Peak " Plypmggtre AN T e iy
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbulfn dBuv/m @B dBWV B B OB B o g
1 11400.00 43,17 74.00 -30.83 55.%0 37.95 16.05 66.73 .00 100 0 PEMC

Mz dbul/ndBuv/m @B dBW B B B B o dyg
1 1140000 43.15 74.00 -30.85 95.88 37.95 16.05 66,73 .00 300 0 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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saronas. FCC RF Test Report

Report No. : FR850818-02A

10
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT SISO
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
1
8.3 813
] | |~ SGBAND 13
5.0 5.0
i i Al ol N A L i
48 488 MMMWWM
Peak
325 35
163 163
sl 5038, 507, ité, 55 5190 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5128.66 56.14 74.00 -17.86 42.73 34.33 10.63 3155 0.0 108 333 PENK 1 5190.00 85.93 ----ev oomeee 7239 3437 10.69 3152 0.00 108 333 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
N N !
5.0 5.0
53 BAND 13 (AVG)
a1 L1l
Av
) 325 35
163 163
sl 5038, 507, ité, 55 5190 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5014.63 46.42 5400 -7.58 33.77 34.25 10.51 3161 0.0 109 333 AVERAGE 1 5199.08 79.08 -----v -=---- 65,54 34.37 10.69 3152 0.00 100 333 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C46 of C100
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Pol. Horizontal Fundamental
1H|.M(dmlwml
138
g5
””MA‘} GEND T
80—
Y AL N L L T e
Peak Blank
35
163
590 5244, 5298, 5352 5406, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 545892 55.17 74.00 -18.83 4118 3457 10.97 3147 o090 108 333 PEMK

%0 Level (dBuVim)

N l 50.BAND 1---3 (AVG)

Av Blank
9 15

163

519 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 545,11 46,19 5400 -7.81 32.12 3457 10.97 3147 .80 108 333 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C47 of C100
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117



s=amranas. FCC RF Test Report Report No. : FR850818-02A
10
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95 i
8.3 813
] | | SGBAND 13
5.0 5.0
[T
484 488 MMWWWM
Peak
325 35
163 163
sl 5038, 507, ité, 55 5190 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5862.84 56.27 74.00 -17.73 42.96 34.30 10.58 3157 0.80 108 65 PEAK 1 5199.00 89.88 ----vv -=--m- 7634 34.37 10.69 3152 0.00 108 65 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
1
8.3 813
5.0 5.0
53 BAND 13 (AVG)
48 1 448
Av
) 325 35
163 163
sl 5038, 507, ité, 55 5190 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5866.50 46.35 54.00 -7.65 33.08 34.29 10.56 3158 @.80 108 65 AVERAGE 1 5190.00 82.78 -----v -=-om- 69.16 34.37 10.69 3152 0.00 100 65 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C48 of C100
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samran . FCC RF Test Report Report No. : FR850818-02A

Pol. Vertical Fundamental
L2 i)
138
15
MJM
]' 5GEAND 13
11—

Peak Blank
35
163
590 5244, 5298, 5352 5406, 5460
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 545136 53.89 74.00 -20.11 39.83 3457 10.9 3147 .80 108 65 PEMK

%0 Level (dBuVim)

N \ 50.BAND 1---3 (AVG)
1

Av Blank
9 15

163

519 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 545298 45.89 54.00 -3.11 31.B3 3457 10.9 3147 .80 108 65 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C49 of C100
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117



samran . FCC RF Test Report

Report No. : FR850818-02A

Pol. Horizontal Vertical
meeI[dBu‘ﬂm] mLew![ﬂBll‘lﬁn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
179 1 el o A B 1 " e b M e AR i
Peak et s Nt R ™ AT
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dbulfn dBuv/m @B dBWV B B OB B o g
1 1030.00 42.% 68.38-15.36 57.44 37.8 1531 67.09 .00 100 0 PEMK

Mz dbul/ndBuv/m @B dBW B B B B o dyg
1 103000 43.47 68.30 -4.83 57.97 37.28 1531 67.09 .00 30 0 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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samran . FCC RF Test Report

Report No. : FR850818-02A

Pol. Horizontal Vertical
mLeveI[dBu‘ﬂm] "?Lew![ml‘lﬁn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
0y 1 b b et estlys) 5 sl b Abil
Peak “lottg gl A A [ty
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 1p460.00 43.78 08.30 -24.52 58.17 37.32 15.37 67.68 0.00 108 @ PEAK 1 1p460.00 4254 68.30 -25.76 56.93 37.32 15.37 67.08 0.00 308 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number

: C51 of C100



SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
mLeveI[dBu‘ﬂm] "?Lew![dﬂll‘lﬂn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e ) BN 13 (A N ) SBT3 (A
14 1 | e gttt B 1 N P AR A by
Peak b it sl b bt
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10540.00 43.09 68,30 -25.21 57.37 37.36 15.43 67.67 @.00 108 @ PEAK 1 19540.00 429 68.30 -25.40 57.18 37.36 15.43 67.67 @.00 308 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number

: C52 of C100



saronas. FCC RF Test Report

Report No. : FR850818-02A

Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
1
8.3 813
G BAND 13 ] | il SGBAND 13
5.0 1 5.0
b T b PUTTI LT
Ap gy Lk L i L L 4B-BW
Peak
325 35
163 163
sl 02, 5124, 5186, 5248, 50 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 SI3L13 55.48 74.00 -18.50 42.87 34.33 10.63 3155 0.0 108 1 PEAK 1 5310.00 8662 -----v -=--=- .82 M.47 10.81 3148 0.00 108 1 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
#3 M3 1
5.0 5.0
56 BAND 13 AVG) L L1 5GBAND 13 (A
441 448
Av
) 325 35
163 163
sl 02, 5124, 5186, 5248, 50 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5eas.61 46.28 54.00 -7.70 33.05 4.5 10.50 31.62 0.0 108 1 AVERAGE 1 5310.08 79.23 --seev oomeee 5,43 34.47 10.81 3148 0.00 108 1 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number : C53 of C100




samran . FCC RF Test Report

Report No. : FR850818-02A

Pol. Horizontal Fundamental
mLevel(dl!n\ﬂln]
1134
915
m.MrN'l‘m
'\ 5G BAND 1
654 1
\M 1
85 it vt
Peak Blank
1§
163
3 5340, i, 5400. 5430, 5480
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 53%.80 54.91 74.00 -19.09 40.96 34.53 10.89 31.47 0.0 188 1 PEAK
mLevel(dl!n\ﬂln]
1134
915
B
f-'—"“‘-,
650
K 50.BAND 1---3 (AVG)
85 1
Avg Blank
1§
163
3 5340, i, 5400. 5430, 5480
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 5458.65 45.94 54.00 -B.06 31.87 34.57 10.97 3147 0.0 188 1 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C54 of C100

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : AZ489FT7117




saronas. FCC RF Test Report

Report No. : FR850818-02A

13
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT40_CH62_5310MHz
ANT SISO
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
#3 M3 1
i BANDM ] | il SGBAND 13
5.0 5.0
1
e T
48 4B.BMWMMM
Peak
325 35
163 163
sl 02, 5124, 5186, 5248, 50 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 512121 55.54 74.00 -18.46 42.15 34.32 10.62 3155 Q.00 308 285 PEAK 1 5310.00 79.54 --eeev oomeee 65,78 34.46 10.79 3149 0.00 308 285 PEAK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
8.3 813
5.0 5.0
56 BAND 13 AVG)
48 ! 448
Av
) 325 35
163 163
sl 02, 5124, 5186, 5248, 50 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 583162 46.24 5400 -7.76 33.06 34.26 10.52 3166 0.00 300 285 AVERAGE 1 5310.08 72,55 --s-ev -oeeee 58,75 34.47 10.81 3148 0.00 300 285 AVERAGE

Sporton International Inc. (Kunshan)

TE

L : +86-512-57900158

FAX : +86-512-57900958
FCC ID : AZ489FT7117

Page Number : C55 of C100




SPORTON LAB.

FCC RF Test Report

Report No. : FR850818-02A

Pol. Vertical Fundamental
1H|.M(dmlwml
138
g5
e e SGEAND 1
650 ‘
w :
“ i o ot bl
Peak Blank
35
163
50 5340, 5. 5400, 5430, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 5M9.20 54.03 74.00 -19.97 39.99 34.56 10.95 3147 0.0 308 265 PEAK
1H|.M(dmlwml
138
g5
B3
)
56 BAND 1---5 AVE)
85 1
Avg Blank
35
163
50 5340, 5. 5400, 5430, 5460
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 54%8.80 45.91 S4.00 -B.09 31.B4 34.57 10.97 3147 0.00 300 285 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-5

12-57900158

FAX: +86-512-57900958
FCC ID : AZ489FT7117

Page Number

: C56 of C100




SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
mLeveI[dBu‘ﬂm] "?Lew![dﬂll‘lﬂn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e ) BN 13 (A N ) SBT3 (A
e " i Aot i ey TR Y r e
Peak u'ngm e ot o gt oot
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10620.08 42.51 74.80 -31.49 56.65 37.40 15.49 67.03 0.00 108 @ PEA 1 10620.00 4213 74.80 -31.77 56.37 37.40 15.49 67.03 0.00 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number

: C57 of C100



saronas. FCC RF Test Report

Report No. : FR850818-02A

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz
ANT
Pol. Horizontal Fundamental
: o LEVEl (dBuVim) : o LEVel (dBuVim)
1138 1138
95 075 i
8.3 13
5 BAND 1 T LT LT - SGBAND1---3
650 T
; : 5.0
T L e L W WWMWWW
Peak
15 s
163
163
8560 5302 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B dB dB o deg -
1 5357.68 55.02 74.00 -18.98 41.14 34.50 10.85 31.47 0.00 308 360 PEA Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
7 5469.20 53.14 68.30 -15.16 39.85 34.58 10.98 3L.47 0.60 300 368 PEAK 1 510,00 9132 ----en ooeee- TRIR .60 1102 3148 0.0 00 360 PEM
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
1
8.3 813
5.0 5.0
56 BAND 13 (AVG) L L1 56, BAND 13 (AVG),
48 ! 448
Av
) 325 35
163 163
U U
5350 532 414, 4. 518, 510 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5457.84 45.92 S4.00 -B.08 3185 34.57 10.97 3147 0.0 300 360 AVERAGE 1 5510.00 83.41 ----ev -oeee- 69.26 34.60 1103 3148 0.00 300 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number : C58 of C100




samran . FCC RF Test Report Report No. : FR850818-02A

Pol. Horizontal Fundamental
1H|.Mmmlwml
138
g5
MJW
\, 5G BAND 1
[
1
i o A A
Peak Blank
35
163
510 5961, 5612, 5663, 514, 5185
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 5760.92 55.68 68.30 -12.62 40.96 34.80 1139 3147 0.0 308 360 PEAK

Sporton International Inc. (Kunshan) Page Number : C59 of C100
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117



s=amranas. FCC RF Test Report Report No. : FR850818-02A
14
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH102_5510MHz
ANT SISO
Pol. Vertical Fundamental
: o LEVEl (dBuVim) : o LEVel (dBuVim)
1138 1138
915
95 i
8.3 13
] | 1 SGBAND 13
650 1 &1
e 1 W“J ettt
Peak
15 s
163
163
8560 5302 5414, 5446, 5418, 510 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B dB dB o deg -
1 5363.12 55.20 74.00 -18.80 41.32 34.50 10.85 3147 0.0 3@ 3L PEN Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 546116 53.23 68.30 -15.07 39.16 34.57 10.97 3147 .60 308 31 PEAK 1 510,00 B9.72 ---eem ooee- 7555 M6 1104 3148 0.0 e 3L PEK
11ﬂLe\leI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
g5 95
1
8.3 813
5.0 5.0
56 BAND 13 (AVG) L L1 56, BAND 13 (AVG)
48 1 448
Av
) 325 35
163 163
U U
5350 532 414, 4. 518, 510 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 SM7.44 4578 5400 -B.22 3174 34.56 10.95 3147 0.0 308 31 AVERAGE 1 5510.08 82,31 ----ev -oeoe- 68.14 34.61 1184 3148 0.00 300 31 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C60 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117




samran . FCC RF Test Report Report No. : FR850818-02A

Pol. Vertical Fundamental
1H|.M(dmlwml
138
g5
BHW
5G BAND 1
80—
1
Al e L L e Tt
Peak Blank
35
163
510 5961, 5612, 5663, 514, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 576118 55.45 68.30 -10.05 40.73 34.80 1139 3147 0.00 308 31PEN

Sporton International Inc. (Kunshan) Page Number : C61 of C100
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117



SPORTON LAB.

FCC RF Test Report

Report No. : FR850818-02A

Pol. Horizontal Vertical
mLmI[ﬂBu‘ﬂm] mLevﬂ[ﬂBll‘lHn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e ) BN 13 (A N ) SBT3 (A
- . T it M L praampA bt
Peak 4y e a . L - g
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11620.08 42.85 74.80 -31.15 56.37 37.59 15.77 66.66 0.00 108 @ PEAK 1 10620.00 429 74.80 -31.10 S6.42 37.59 15.77 66.85 0.00 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number

: C62 of C100




SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
mLmI[ﬂBle] mLew![ﬂBlNHn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e ) BN 13 (A N ) SBT3 (A
19 IRV g ATt 8! A sl I aakabdii
Peak g v o L #
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10100.08 43.47 74.80 -30.53 56.82 37.67 15.83 66.65 0.00 108 @ PEAK 1 10100.00 4358 74.80 -30.42 56.93 37.67 15.83 66.85 0.00 308 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number

: C63 of C100



s=amranas. FCC RF Test Report Report No. : FR850818-02A

16

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT40_CH134_5670MHz

ANT SISO
Pol. Horizontal Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1024 1024 1
ir8 i
M (KA T M SGRAND 1
55-5 1 2 5
wAnMuupl o L"'lyﬂﬂﬁl ‘WWMWM
49 al
Peak
PN 03
146
146
8560 5414, 5478, 5542, 5608, 5670 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
freg Llevel Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp Aux APos TPos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B dB dB o deg -
1 5426.16 54.34 74.00 -19.66 40.34 34.55 10.92 3147 0.0 108 S4PEX Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 5468.88 52.83 68.30 -15.47 38.74 3458 10.98 3147 0.60 188 54 PEAK 1 5670.00 95,45 --een ooeeee 8093 M.74 1126 3148 0.0 log 54 PEK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 o8 1
[ KA
B 55 BAND 13 AV W BAND 13 V]
! —
it m/"/—‘)
Av
) 13 43
146 146
U U
5350 514, 8, 5542, 5606, 5670 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 545592 45.87 S4.00 -B.13 3LB1 34.57 10.9% 3147 0.00 108 54 AVERAGE 1 5678.08 87.78 ----vv -=-om- 7326 .74 1126 3148 0.00 100 54 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C64 of C100
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Pol. Horizontal Fundamental
mLeveI(dDINIm]
1024
Y
7 NM
g Mg oy i,
TRTR i
439
Peak Blank
23
14§
5610 5669, 5708,
Frequency (VHz)
Linit Read  Ant
Freq Level Line Margin Level Factor
Wit B B @ & B B a by
1 5765.80 55.78 6830 -12.60 49.98 3480 1139 3147 0.00
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16
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT40_CH134 5670MHz
ANT SISO
Pol. Vertical Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1024 1024
1
ir8 i
M KA T M SGRAND 1
585 55
oyl
419 59
Peak
PN 03
146
146
8560 5414, 5478, 5542, 5606, 5670 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B dB dB o deg -
1 5M3.12 54.61 74.00 -19.39 40.57 34.56 10.95 3147 0.0 3@ 52PEN Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 5465.20 52.95 68.30 -15.35 38.87 34.58 10.97 3147 0.6 308 52 PEAK 1 5670.00 92,04 ----ov ooeee- 7752 M4 1L 348 080 e 52 PEN
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 o8 1
[ KA
B 55 BAND 13 AV W BAND 13 V]
1 R S
49 43.9/__/_,»’N
Av
) 13 43
146 146
U U
5350 514, 8, 5542, 5606, 5670 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5M7.28 45.84 5400 -B.16 3188 34.56 10.95 3147 0.00 300 52 AVERAGE 1 5670.00 85.41 ----ev -omee- 7891 3473 1125 3148 0.00 300 52 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C66 of C100
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Pol. Vertical Fundamental

: ﬁLeveI (dBuVim)

1024
078 MWMHVJ

(&) | SGBAND T

T TG

49
Peak Blank
B3
148
5670 5689, 5708, 5T, 5146, 5185
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 57289 56,05 68.30 -12.05 4161 3477 1L3 3147 om0 3@ 52 PEMK

Sporton International Inc. (Kunshan) Page Number : C67 of C100
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Pol. Horizontal Vertical
meeI[dBu‘lﬁn] mmammvm
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N S BIG)
1y s N i Rt £ i o bihanitg
Peak Wit AT it P
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modm B B W B & B & o g MmN B & B & o g
1 1134000 42.69 74.08 -31.31 55.54 37.90 16.01 66.76 .00 300 0 PEMK 1 1134000 42.66 74.00 -31.34 95,51 37.98 16.01 66.76 .00 100  PEAK
Sporton International Inc. (Kunshan) Page Number : C68 of C100
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Report No

. FR850818-02A

Pol. Horizontal Vertical
1ﬂuﬁn!l[dﬂu‘ﬂm] H?Lew![dﬂll‘lﬁn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
19 " P PPN N L e 8! T Y ; i
Peak TR Ly ! bt "
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11440.00 43.26 74.80 -30.74 55.91 37.99 16.08 66.72 0.00 108 @ PEAK 1 10440.00 4,10 74.80 -30.99 5575 37.99 16.08 66.72 0.00 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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Pol. Horizontal Vertical
1ﬂuﬁn!l[dﬂu‘ﬂm] H?Lew![dﬂll‘lﬁn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
1y ot A b P il B Lo ey b
Peak  Bttbisgt Pk gt
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10420.00 42.63 74.80 -31.37 5531 37.97 16.07 66.72 0.00 108 @ PEAK 1 10420.00 4079 74.80 -31.21 S5.47 37.97 16.07 6672 0.00 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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24
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
1
o8 o8
i SGEAND 13 M=Tn ML e SGEMD 1=
585 585
it St
" 4MMWWMMMWMMWMWMMMWWWMWMWMM
Peak
13 43
146 146
sl S04z, 5084, qri 5188, il 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 516143 56.67 74.00 -17.93 42.72 3431 10.60 3156 0.0 312 4 PEN 1 5210.08 8871 ----ev -omee- 7513 438 1871 3150 o0 312 34 PEA
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 o8 i
[ KA
g BN =30 s Fiﬁwﬂmwmgmm
i
49 419
Av
) 13 43
146 146
sl S04z, 5084, qri 5188, il 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 54070 47.01 S54.00 -6.99 33.57 34.34 10.64 3154 0.00 312 34 AVERAGE 1 5210.00 8103 ----ev -ooom- 67.47 34.37 10.78 3151 0.00 312 34 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C71 of C100
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Pol. Horizontal Fundamental
H?Level(dml\ﬂm]
1024
g
56 BAND1—3
1 \
585 \\ 1
W‘WW\W T P S L T
49
Peak Blank
B3
148
il 5260, 5. 5360, 5410, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 537200 54.60 74.00 -19.40 40.78 3451 10.86 3147 a0 312 M PEMK

: ﬁLeveI (dBuVim)

1024

B74

S

Av Blank
9 03

146

510 5260, 530, 5360, 5410, 5460
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 54400 46,22 5400 -7.78 3218 3456 10.95 3147 .80 312 34 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C72 of C100
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24
Mode Band Edge - L
U-NII-1_5.15-5.25 802.11ac VHT80_CH42_5210MHz
ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
s s 1
i SGEAND 13 L | N | e SGEMD 1=
585 585
Pk e il
. . W
Peak
13 43
146 146
sl S04z, 5084, qri 5188, il 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5135.63 55.78 74.00 -18.22 42.35 34.33 10.64 3134 0.0 108 62 PEAK 1 5210.00 86,67 -----v -=--=- .09 3438 1071 3150 0.00 108 62 PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 o8
1
[ KA
g BN =30 s Eﬂﬁ
i
49 419
Av
) 13 43
146 146
sl S04z, 5084, qri 5188, il 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 513545 46.81 5400 -7.19 33.38 34.33 10.64 3154 0.00 108 62 AVERAGE 1 5210.00 79.83 ----ev -omee- 66,27 34.37 10.78 3151 0.00 100 62 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C73 of C100
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Pol. Vertical Fundamental

: ﬁLeveI (dBuVim)

1024

B74

SGBAND1-]

13 !

585 L’M {
R e R SR

49
Peak Blank
B3
148
il 5260, 5. 5360, 5410, 5460
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 543025 54.45 74.00 -19.55 40.44 3455 10.93 3147 .80 108 62 PEMK

: ﬁLeveI (dBuVim)

1024

B74
13 \
5&!

Av Blank
9 03

146

510 5260, 530, 5360, 5410, 5460
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 54575 46,11 54.00 -7.89 32.05 34.57 10.9 3147 0.0 108 62 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C74 of C100
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24
Mode Harmonic
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT SISO
Pol. Horizontal Vertical
! ”level (dBuVim) ! ”Leve\ (dBuVim)
1024 1024
Lk 878
5GBAND1-5 5GBAND -5
L S e M =
e I i SBT3 1A e I ) BN 13 ()
Peak il i cssespspitancbessee Ty 1y *
Avg ik 3
14§ 148
7000 9200, 11400, 13600, 15600. 16000 7000 9200, 1400, 13600, 15800, 16000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos Linit Read  Ant Cable Preamp  Aux APos TRos
Freq Level Line Margin Level Factor Lloss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mol @b oW i o 8 & a0 e Mo B W B b & & e
11080 43,00 68,30 -15.09 5766 .30 15.34 6109 000 10 PR 11840000 4248 68.30-15.82 5683 1B 1534 6109 080 38 DR
130““‘ (#am) mleve\ (dBuVim)
1 13
075 LK
i ooy | GO
1] N | | [ T ] E
Peak i i
56 BAND 1.3 (AVG) 50 BAND 13 (AVG)
Avg _ - - : — - — -
w— L . N L I
g MMWWWWWWNWMWMW y M
163 16
v j
16000 2400, 26800, 1. 39600, 40000 18000 2400, 26000, 1200, 35600, 40000
Frequency (Mhz) Frequency (MHz)
Sporton International Inc. (Kunshan) Page Number : C75 of C100
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Pol. Horizontal Vertical
Data: 1 Data: 2
Level (dBuVim) Level (dBuVim)
675 673
550) WF 550 mmm:;tr
vL! | 475
(- (-
R b § "
L3 il et ) fe
2 3WMWM""M 2 4 © bl AT
i et s L
Peak \W‘ by W
QP N .
1 1
300100 20 300 400 500 600 700 800 %00 1000 30 100. 200 300 400 500 600 700  800. 900 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark  Pol/Phas
Wz dBoV/m o8 dBuV/m BV dB/m A A o deg Wz dBV/n B BuV/m B dBm B OB on deg
1 30.00 228 -17.14 40.00 31.50 23.00 0.76 32.40 - - Peak HORIZONT 1 30.00 .16 -484 40.00 4380 23.00 0 VERTIGAL
2 36010 21.78-24.20 46.00 30.82 20.60 276 340 -- - Peak HORIZONT 2 748 W62 40.00 4.7 130 1 VERTICAL
3 58 M20-2.79 46.00 2841 2502 318 340 - - Peak HORIZONT 3391 2M.17-24.83 46.00 0.9 19.93 2 VERTIGAL
4 64697 27.12-18.88 46.00 29.24 2656 372 340 - - Peak HORIZONT 4 58581 25.89-20.11 46.00 8.9 2580 3.5 VERTIGAL
5 7319 B.27-17.73 46.00 28.66 27.90 404 333 -~ - Peask HORIZONT 5 G014 2.47-18.5 4.0 9.40 26.64 383 3. VERTICAL
6 883.60 19.99-16.00 46.00 27.90 29.27 441 31.63 - - Peak HORIZONT 6 93501 30.94-15.06 46.00 27.86 29.75 455 3.2 --- - Pesk VERTICAL
Sporton International Inc. (Kunshan) Page Number : C76 of C100
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Pol. Horizontal Fundamental
H?Level(dﬂll\ﬂm] mLeveI{an\ﬂm]
1024 1024
178 i78 1
i
1 fo0t- L
) PRTAR AR} “ WWPJ i i WW RATREATS
L e T e ot
49 B gt
Peak
B3 n3
148 14§
5000 5038, it 54, 505 1000 0. 0. 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedwnBNE B B B B B B a dy MeBWaEWE B BN B B B B a dy
1 513543 55.39 74.00 -18.61 41.96 34.33 10.64 3134 0.0 3@ G PEN 1 5290.00 84,88 ----ev -enom- TL14 345 1078 3149 o000 3@ 0 PEAK
Sporton International Inc. (Kunshan) Page Number : C77 of C100
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117Lﬂe|(d&|\ﬂm)
1024
b8
13 2*’
B BGBAND 5 AVG) j
1
49
Avg ul
18
5000 5038, 5116, 5174, 52 590
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
Mm@ B B B B B a b
1 5069.90 46.43 54.00 -7.52 33.06 34.30 10.59 3157 0.00 300 0 AVERAGE

1‘”Liwel(dllil\l'lln)
1024
o8
1
i i
5&5_ | L 1 m '
49 ———
ny
14§
1000 0. . 4600, 5800, T000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MoEMdWn B BN BR B B & a g
1 5290.08 77.47 ------ - 83,75 .44 10.77 3149 0.00 300 O AVERAGE

Pol. Horizontal Fundamental
1‘”L\*wel(dl!ll\lﬂm]
1024
178
iy BN 1--3
1 t
585 \wh 1
iy "IIH‘. l j‘_wlr.w.r..\ru'll T ;‘“#‘MMM%WWMW
49
Peak Blank
B3
148
5290 534, 5356, 5362 541, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedwnBNE B B B B B B a dy
1 54549 54.69 74.00 -19.31 40.63 3457 10.9 3147 om0 @ 8 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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117Levelidliu\r’ml)
1024
i
13
%5 SGEAND 13 AVG)
1
419
Avg Blank
n
146
s80 534, 5388, 5302, 545, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Mo BN B B Bk B 6 B o dg
1 545473 4617 %400 -7.83 3211 34.57 10.9% 3147 0.00 308 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 5e47.5 46,54 S4.00 -7.46 3332 4.7 1054 3% am 3 W

AVERAGE

25
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58 5290MHz
ANT SISO
Pol. Vertical Fundamental
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 | o8 :
[ GEAND 13 L SGEMND 13
585 1 585
it
49 LA
Peak
13 43
146 146
sl 5038, il 54, 50 5290 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 586410 55.14 74.00 -18.06 41.83 34.30 10.58 3157 0.0 33 67 PEN 1 5290.00 87.33 ----ev ooeeee 761 W44 1077 3149 0.0 33 BT PEAK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8
[
Ll SGBAND 13 (AVE)
1
49
Av
) 13
146 146
sl 5038, il 54, 50 5290 100 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 5290.00 79.86 ----vv -oeee- 6614 .44 1077 349 080 33 7 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117
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Pol. Vertical Fundamental
HYLMNMVM“
1024
178
b ™
TV GEMD 13
1 |
585 W 1
MWWWMWWMWWW“«“ ittt
49
Peak Blank
B3
148
5290 534, 5356, 5362 541, 5460
Frequency (WHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 5419.88 55.03 74.00 -18.97 4104 3454 10.92 3147 om0 33 @7 PEMK

: ﬁLeveI (dBuVim)

1024

B74

13

585 56 BAND 13 (AVE)

Av Blank
9 03

146

5290 5324, 5358, 5302 5426, 5460
Frequency (VHz)

Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 5450.80 46.41 S4.00 -7.59 3235 3457 10.9 3147 Q.80 33 7 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C81 of C100
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117



SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
1ﬂuﬁn!l[dﬂu‘ﬂm] H?Lew![dﬂll‘lﬁn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
19 g A A Bl A S aiaaddiatekal
Peak g AP ) s ron i
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10560.08 42.19 68.30 -26.11 56.40 37.38 15.46 67.65 0.00 108 @ PEAK 1 19580.00 42.80 68.30 -25.50 57.61 37.38 15.46 67.05 0.00 308 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number
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saronas. FCC RF Test Report

Report No. : FR850818-02A

26
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1024 1024
1
ir8 i
™ s g g 1 | 1
585 1 55
Mt b e b
419 59
Peak
PN 03
146
146
8560 5386, 541, 5436, 5484, 5530 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B dB dB o deg -
1 5439.10 54.67 74.00 -19.33 40.64 34.56 10.94 3147 0.0 308 202 PEXK Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 546340 53.13 68.30 -15.17 39.06 34.57 10.97 3147 0.6 308 282 PEAK 1 5530.00 92,51 ---eev ooeee- 7832 M.62 1105 348 0.0 0@ 282 PEN
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 o8 1
[ KA
B 56 BAND 1-3AY5) N S BAND 1=-3 v
1
49
Av
) 13
146 146
U U
5350 5366, M2, 5438, 5484, 530 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5M8.46 4675 5400 -7.25 3271 34.56 10.95 3147 0.00 300 282 AVERAGE 1 5530.00 8464 ----ev -emeee 7047 .61 1104 3148 0.00 300 282 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C83 of C100

TEL : +86-512-57900158
FAX : +86-512-57900958
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SPORTON LAB.

FCC RF Test Report

Report No. : FR850818-02A

Pol. Horizontal Fundamental
WLM(WIWIII]
1024
mw
(&) | SGBAND T
585 ‘1“% 1
L S S T
49
Peak Blank
B3
148
530 51, §624, 56H. i, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
MedwnBNE B B B B B B a dy
1 57578 54.08 68.30 -14.30 39.31 3479 1137 3147 0.0 308 262 PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : AZ489FT7117

Page Number

: C84 of C100




saronas. FCC RF Test Report

Report No. : FR850818-02A

26
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz
ANT SISO
Pol. Vertical Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1024 1024
1
ir8 i
™ s g 1 | 1
585 1 55
At
49 s W‘“’W
Peak
PN 03
146
146
8560 5386, 541, 5436, 5404, 5530 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux  APos N
Freq Level Line Margin Level Factor Loss Factor Factor Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuV/m  dB BV dBm A8 dB B -
1 5367.80 54.09 74.00 -19.91 40.16 34.52 10.88 31.47 0.6 1l Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 546688 53.75 68.30 -14.55 39.68 34.57 10.97 3147 .60 101 1 5530.00 99,22 ----ev ooeee- 7598 .64 1108 3148 0.0 1ol 228 PEK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 o8 1
[ KA
B 56 BAND 1-3AY5) W S BAND 13 v
1
49 419
Av
) 13 43
146 146
U U
5350 5366, M2, 5438, 5484, 530 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5M7.74 46,54 54.00 -7.46 32.50 34.56 10.95 3147 0.6 14l 1 5530.00 83.27 ----ev -omee- 69.08 34.62 1.5 3148 0.00 101 225 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C85 of C100
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samran . FCC RF Test Report Report No. : FR850818-02A

Pol. Vertical Fundamental
HYLMNMVM“
1024
ITJW
(&) ! SGBAND T
585 \“ o 1
Pt et o
49
Peak Blank
B3
148
530 51, §624, 56H. i, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Wiz dbuV/m dBuv/m  dB oBV dBm B A8 B o deg
1 576L.01 54.81 68.30 -13.49 40.09 34.80 1139 3147 .40 101 228 PEMK

Sporton International Inc. (Kunshan) Page Number : C86 of C100
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117



SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
1ﬂuﬂn!l[dﬂu‘ﬂm] mLew![ﬂBu‘le)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e ) BN 13 (A N ) SBT3 (A
Peak mw«m-« * e 4 RN 4
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11060.08 4293 74.80 -31.07 56.36 37.63 15.80 66.06 0.00 108 @ PEAK 1 11060.00 42.85 74.80 -31.15 56.28 37.63 15.80 66.86 0.00 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number

: C87 of C100



TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : AZ489FT7117

s=amranas. FCC RF Test Report Report No. : FR850818-02A
27
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122 5610MHz
ANT SISO
Pol. Horizontal Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1024 1024
1
ir8 i
i i g 8 1
585 12 55
b A A b
419 59
Peak
PN 03
146
146
8560 5402, 5454, 5506, 5558, 5610 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B dB dB o deg -
1 5458.42 53.94 74.00 -10.06 39.87 34.57 10.97 3147 0.0 308 250 PEXK Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
7 5465.13 54.41 68.30 -13.89 48.33 34.58 10.97 3147 .60 308 251 PEAK 1 5610.00 94,32 - woeee- 79.99 M4.67 1114 348 0.0 e 251 PEK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 o8 1
[ KA
B 85 BAND 13 N BAND 13 V]
1 L—n«‘_ﬂh‘-n—”
49 419
Av
) 13 43
146 146
U U
5350 502 454, 5506, 5958, 5610 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mddndin B B & & B B a g MeBdndn B BY & & B B a g
1 5457.64 46.21 54.00 -7.79 3215 34.57 10.9 3147 0.00 308 251 AVERAGE 1 5610.00 87.33 ----ev -oeee- 7295 .69 1117 3148 0.00 300 251 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C88 of C100




samran . FCC RF Test Report

Report No. : FR850818-02A

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : AZ489FT7117

Pol. Horizontal Fundamental
HYLMNMVM“
1024
18 *u“'\
7 |
55 %
Mgl
439
Peak Blank
23
14§
5610 5641, 5672,
Frequency (MHz)
Linit Read  Ant
Freq Level Line Margin Level Factor
Wit B B @ & B B a by
1 SLS 558 6830 -1.01 40.64 .78
Sporton International Inc. (Kunshan) Page Number : C89 of C100




saronas. FCC RF Test Report

Report No. : FR8508

18-02A

27
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122 5610MHz
ANT SISO
Pol. Vertical Fundamental
: 17Level (dBuvim) : 1?Le\iel (dBuVim)
1024 1024
1
ir8 i
i U SBT3
i o s
419 59
Peak
PN 03
146
146
8560 5402, 5454, 5506, 5558, 5610 [
Frequency (MHz) 1000 200, . 4600, 5800, 7000
Frequency (MHz)
Linit Read At Cable Preamp  Aux APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m B dBwV dB/m B dB dB o deg -
1 543450 5416 74.00 -19.84 40.15 34.55 10.93 3147 0.00 108 232 PEX Miz duv/n dBuv/m @B oBV dBm B A8 B om deg
1 S4pd.66 52.85 68.30 -15.45 3B.77 3458 10.97 3147 0.6 18 232 PEAK 1 5610.00 91,93 ----ov woee- 7758 M.68 1115 348 0.0 loe 232 PEK
: 17Le\lel (dBuim) : 1?Le\iel (dBuVim)
1024 1024
o8 o8 1
[ KA
B 85 BAND 13 W BAND 13 V]
1 ]
49 419
Av
) 13 43
146 146
U U
5350 502 454, 5506, 5958, 5610 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos Linit Read  Ant Cafle Preamp  Aux  APos  TPos
Freq Level ~Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark

1 545166 46.08 54.00 -7.90 32.82 34.57 10.9% 3147 0.0 1o

6 dbu/ dbm B B B o deg
232 RVERAGE

6 b B B B B oo deg
69.64 34.68 1115 3148 0.0 1@

231 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number
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SPORTON LAB.

FCC RF Test Report

Report No. : FR850818-02A

Pol. Vertical Fundamental
HYLMNMVM“
1024
nwwwmmw\
(&) I SGBAND T
585 1
T e T—
49
Peak Blank
B3
148
5610 5641, 5672, 5103, 5TH, 5185
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark
Wit B B dh B B B a dy
1 54516 56.17 68.30 -10.13 41.49 3479 1136 3147 0.0 108 232 PEXK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID : AZ489FT7117
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SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
mLeveI[dBu‘ﬂm] "?Lew![dﬂll‘lﬂn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e ) BN 13 (A N ) SBT3 (A
79 . L A g 7 1 i phs A |
Peak T i i Pingbiriap A
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11220.08 4281 74.80 -31.19 55.91 37.78 15.92 66.ce 0.00 108 @ PEAK 1 1020.00 4.10 74.80 -30.99 56.20 37.78 15.92 66.00 0.00 308 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number
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samran . FCC RF Test Report

Report No. : FR850818-02A

Pol. Horizontal Vertical
1ﬂuﬂn!l[dﬂu‘ﬂm] mLew![ﬂBu‘le)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
A A Tare () J iy i W . N " 'MMW”J A, A"‘
Peak s Wttt d - a bt e ’
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 11360.08 43,17 74.80 -30.83 55.94 37.93 16.04 66.74 @.08 100 0 1 11360.00 4256 74.80 -31.44 5533 37.93 16.04 6674 0.00 308 0 PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : AZ489FT7117

Page Number
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s=amranas. FCC RF Test Report Report No. : FR850818-02A

30

Mode Band Edge - L

802.11ac VHT80_CH42 & Part 27F LTE B13-M-Channel

ANT Co-location

Pol. Horizontal Fundamental

: 17Le\lel (dBuim)

Level (dBuvim)

17
04 1024
i - 1
[EAl SGEAND 13
1 | i 5 BN 13
585
PRt 9 el
9 W
39
Peak
PN
13
146
14§
U
5000 S04z 5084, 5126, 5168, im
Frequency (MHz) 1000 20, 00, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Art Cable Preamp  Aux APos Tos Linit Over Read  Ant (able Preamp  Aux APos  TPos
freg Level Line Margin Level Factor Loss Factor Factor Remark freq Llevel Line Linit Level Factor Loss Factor Factor Renark

- Mz dbuV/m dBuV/m  dB dBuV dB/m dB dB  dB cm  deg
Mz dbuv/m dBuv/m 4B oBW dB/m A8 A B a0 deg 15000 §7.5 66.30 19.25 7397 3438 1071 3151 0.60 30 15 PEAC

1 583591 56,33 74.00 -17.67 43.13 34.27 10.53 3168 0.0 308 1S PEN

Level (dBuVim)

117, 1 ”Leve\ {dBuVim)
1024 4
878
878
1
[EAl
734
585 56 BAND1—31AVG)
7 585 o
439
Avg 09
93
83
145
146
v
5000 5042 5084, 512 5168, 7l
Frequency (W) 1000 2200, 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos st o Rl At Gble P -
' ' iml ver £d N anle Preamp X 05 05
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
“wanEn oI G & & 8 a & RA e & B A B & B ok
1OSELTD 40 A 600 3T6 M 105 LN 00 M 15 ERE L3RI BA A0 L 686 %A 0 A e P
Sporton International Inc. (Kunshan) Page Number : C94 of C100
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samran . FCC RF Test Report Report No. : FR850818-02A

Pol. Horizontal Fundamental
mLeveI(lel\ﬂm]
1024
o MLin yﬂ’“ |
56 BAND 13
13 N\
585 \ 1
Www. A g e o
49
Peak Blank
piN
46
Al §260. i, 5360 5410, 5450
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 545150 54.88 74.00 -19.12 40.82 3457 10.9 3147 .m0 0@ 15 PEMK

: ﬁLeveI (dBuVim)

1024

B74

13

3 SGBAND 13 AV

Av Blank
9 03

46

510 5260, 530, 5360, 5410, 5460
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 545300 46,52 S4.00 -7.48 3246 3457 10.9 3147 Q.80 300 15 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C95 of C100
TEL : +86-512-57900158

FAX : +86-512-57900958
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30
Mode Band Edge - L
802.11ac VHT80_CHA42 & Part 27F LTE B13-M-Channel
ANT Co-location
Pol. Vertical Fundamental
mLeve\ (dBuVim) 11#9"9‘ (i)
1024 0
R
478 1
(6] SGBAND1—3 _
73 | | 56 BAND 13
55
56'5 WWWWW
49
Peak 49
B3
03
14§
148
5000 5042, 5084, 5126, 5165, 510
Frequency (MHz)
1000 2200. 3400, 4600, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos Thos it e fed At Ghle o T
. ' ml ver £ n aple Freamp WX 05 05
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freg Lewel Line Linit Level Factor  Loss Factor Factor Remark
MHAMM_dBWTfm_dB_dB_dB_cm_deg Wiz dewV/n dBuV/n @B dBw dg/n @8 03 8 on  deg
1SR S0 T -8 LG B 1051 il oe 1 6B 1528608 86.36 63.30 18.06 7278 3438 10.70 3151 0.8 102 61 Peak
mLeve\ {dBuVim) el
024 1024,
R
a8
)|
(6]
734
55 56 BAND 13 1AVG)
1 565 56 BN 13 YG]
49 LM__,_
Avg
B3
14§
14§
5000 5042, 5084, 5126, 5165, 510
Frequency (2 1000 2200. 3400, 4500, 5800, 7000
Frequency (MHz)
Linit Read  Ant Cable Preamp Aux  APos Thos -
A 1 A Lll!ﬂlt Qvgr Read  Ant Cable Preamp  Aux APos  TPos
FrEq Level Llnedargm Level Factor  Loss Factor Factor Remar Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mmmm_ﬁmm_dﬁ_dﬁ_dﬁ_cm_deg Mz dBu/m dB/m  dB dBw dB/m B dB  dB  cm  deg
1S3 48 S0 6T B0 M3 1R LS 00 10 6L AR LI TS0 1L 5 I 1070 S 00 e el ek
Sporton International Inc. (Kunshan) Page Number : C96 of C100
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samran . FCC RF Test Report Report No. : FR850818-02A

Pol. Vertical Fundamental

: ﬁLeveI (dBuVim)

1024

B74

M A0 1--3
(X

5&! \ 4
| ’\(ﬂ I
il 4 sl I I Lol
WVl gy vt |

49
Peak Blank
B3
148
il 5260, 5. 5360, 5410, 5460
Frequency (MHz)
Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 5367.00 54.83 74.00 -19.17 40.93 3451 10.86 3147 om0 12 6l PEMK

: ﬁLeveI (dBuVim)

1024

B74

13

3 SGBAND 13 AV

Av Blank
9 03

46

510 5260, 530, 5360, 5410, 5460
Frequency (MHz)

Linit Read  Ant Cafle Preamp  Ax  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m 4B oBV B B A8 B or deg
1 54375 46,40 5400 -7.60 3236 3456 10.95 3147 .80 102 6L AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 C97 of C100
TEL : +86-512-57900158
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FCC ID : AZ489FT7117



SPORTON LAB.

FCC RF Test Report

Report No

. FR850818-02A

Pol. Horizontal Vertical
mLmI[ﬂBu‘ﬂm] mmammnn)
1024 1024
078 o7
\ 56 BAND1—3 \ 56EAND 13
L I [ — S NI NI I M S I [ N
e T BMIG) N ) SBT3 (A
29 oo bttt ekt 8 . o, At i S
Peak bt t He T PRl i
Avg L 3
14§ 14
7000 §200. 11400, 13600, 16800, 16000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Real  Ant (afle Preamp  Aux APos TPos Linit Real  Ant Cafle Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mdindn B B dh B B 6 m dy Mdindn & BN dh B B 6 o dy
1 10420.00 43.24 68,30 -25.06 57.69 37.30 15.34 67.09 0.00 108 0 PEAK 1 10420.00 42.84 68,30 -25.46 57.29 37.30 15.34 67.09 0.00 308 @ PEAC
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Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Cable |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBuV/m)| (dB) [(dBuV/Im)|(dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)|(H/V)
802.11b 2390 5545 | -1855| 74 5451 | 3222 | 458 | 3586 | 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 -10.46 54 42.6 32.22 4.58 35.86 103 308 A H

1. Level(dBuV/m) =
Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBpV) - Preamp Factor(dB)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 55.45(dBuV/m) — 74(dBuV/m)

= -18.55(dB)

For Average Limit @ 2390MHz:

1. Level(dBuV/m)

= Antenna Factor(dB/m) + Cable Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)

= 43.54 (dBuV/m)

2. Over Limit(dB)

= Level(dBuV/m) — Limit Line(dBuV/m)

= 43.54(dBuV/m) — 54(dBuV/m)

= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.
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Appendix D. Duty Cycle Plots

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
802.11a 92.53 2.065 0.484 0.51kHz
802.11n HT20 92.36 1.928 0.519 0.56kHz
802.11n HT40 89.73 0.949 1.053 1.10kHz
802.11ac VHT20 94.32 1.928 0.519 0.56kHz
802.11ac VHT40 91.03 0.957 1.045 1.1kHz
802.11ac VHT80 82.78 0.467 2.143 2.2kHz

802.11a
Spectrum | [@]
Ref Level 26.50 dBm Offset 6.50 d& & RBW 10 MHz
lo Att 30 de @ SWT Sms @ VBW 10 MHz
SGL
® 1Pk Clrw
oM nel [):{[ﬂwwmww«ww»mwwin.].i dB)]
0 dBr
-10 dBrmr
-20 dBm
-30 di W
-40 dBm
-50 dBm
-60 dBm
-70 dBm
CF 5.18 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value |_Function _| Function Result |
M1 1 355.07 ps 17.98 dBm
D2 M1 1 2.06522 ms 2.19 dB
D3| M1 1 2.23188 ms -0.14 dB
]7\ Ready UNNRRNENS W8 p
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802.11n HT20

j» Att
SGL

Ref Level 26,

Spectrum

(=)

50 dBm Offset 6.50 dB & RBW 10 MHz
30 dB @ SWT 5ms @ VBW 10 MHz

® 1Pk Clrw

0 B,

D3[1]

281y

10 dem

o

m1[1]

0 dem

0.03 dB
(186 Boom
17.5f dBm
36(23 ps|

-10 dBm

-20 dBém

-30 dBm

-40 dBm

-50 dBém

-60 dBm

-70 dem

CF 5.18 GHz

691 pts

500.0 ps/

Marker

T!Eel Ref | Trc |

X-value | Y-value | _Function |

Function Result

M1 |
b2, M1
D3| M1|

1| 536.23 ps |
1 1.92754 ms
1 2.08696 ms

17.54 dBm |
1.04 d8
0.03 dB

( J

802.11n HT40

fo Att
SGL

Ref Level 26.50 dem

Spectrum |

Ready

SET—
SNENRRRRD W8 y

(=)

Offset 6.50 dB @ RBW 10 MHz
30 dB @ SWT Sms @ VBW 10 MHz

@ 1Pk Clrw

20 dBm

D3[1]

10 dBm

M WMWMQ[E F e e G Lt

0 dem

0.00 dB
1.05797 ms|
03B my
702.9p p

-10 dB

-20 dem

-30 dBm

-40 dBm

-50 dBm

-60 dem

-70 dem

CF 5.19 GHz

691 pts

500.0 ps/

Marker

Type | Ref | Trc |

X-value | Y-value |__Function |

Function Result |

M1
D2 M1

1 702.9 ps
1 949.28 ps |

11.03 dBm |
3.82 d8 |

D3| ™M1

1 1.05797 ms -0.00 dB

L JU

Ready

—
CRRNERNRD W8 g
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802.11ac VHT20
Spectrum

jo Att 30
SGL

Ref Level 27,50 dém

Offset 7.50 dB8 & RBW 10 MHz
dB @ SWT 10 ms VBW 10 MHz

(@ 1Pk Max

20 dém T
e

10 dém

0dém

D3[1]

SRR BERET BRI T Pk

-10 dEl

-20 dEf

-30 dBm- L

-40 dBm-

-50 dBm-

-60 dBm-

-70 dBm:

CF 5.18 GHz

691 pts

1.0 ms/

Marker
Type | Ref | Trc |
M1 1

X-value | Y-value |

Function

| Function Result \

D2 M1 1
D3 M1 1

1.2754 ms
1.9275 ms
2.0435 ms

14.41 dBm
2.34 dB
-0.01 d&

)|

802.11ac VHT40
Spectrum

—
Ready BRRNRRNE

(=)

| Att
SGL

Ref Level 27,50 dBm
30 dB @ SWT

Offset 7.50 d& @ RBW 10 MHz
& ms VBW 10 MHz

@ 1Pk Max

20 dém

D3[1]

| M
10 gB

atessding dri g

0 dgm

Ty rwmml&lhﬂ-

0.20 dB
1.05072 ms|

e e e
287.10 ps|

-40 dBm:

-50 dBm-

-60 dB

70 dB

CF 5.19 GHz

691 pts

500.0 ps/

Marker
Type | Ref | Trc |

X-value | Y-value | Function

| Function Result \

M1 1
D2 M1 1
D3 M1 1

297.1 ps
956.52 ps
1.05072 ms

9.42 dém
4,10 dB
0.20 dB

1l

—
Ready BRERERRAY
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802.11ac VHT80

Spectrum ‘g’
Ref Level 27.50 dBém Offset 7.50 dB & RBW 10 MHz
o att 30 dE @ SWT 2ms  VBW 10 MHz
SGL
@ 1Pk Max
D3[1] 2.77 dB]
20 dBm 563.77 ps|
. - Mi[1] 7.64 dBm
bbbl dostaly 11wy i P STRN'Y LM JW&WAW
. r
0 der
-10 dBm
-20 dém
-30 dem
-40 dBm
-50 deém
-60 dém
-70 dém
CF 5.21 GHz 691 pts 200.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 1 427.54 ps 7.64 dBm
D2 Mi| 1 466.67 ps 2.57 dB
D3| M1 1 563.77 ps 2.77 dB
)il ] Ready EENNNNEND M8 y
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